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1. Client

> Name : WIZnet Co., Ltd

o Address : 5F Humax Village, 216 Hwangsaeul-ro, Bundang-Gu, Seongnam-si, Gyeonggi-

Do, South Korea

- Date of Receipt : 2020-09-24

2. Manufacturer
- Name : WIZnet Co., Ltd

o Address : 5F Humax Village, 216 Hwangsaeul-ro, Bundang-Gu, Seongnam-si, Gyeonggi-

Do, South Korea

o 0 kW

\l

8. Test Results : Compliance

The results shown in this test report refer only to the sample(s) tested unless otherwise
stated. This Test Report cannot be reproduced, except in full.

Use of Report : For FCC Certification

Test Sample /7 Model: WizFi320 / WizFi320-PA

Date of Test : 2021-05-28 to 2021-06-05

Test Standard(method) used : FCC 47 CFR part 15 subpart C 15.247
ANSI C63.10-2013

. Testing Environment: Temp.: (23 £ 1) °C, Humidity: (48 £ 5) % R.H.

Affirmation

Tested by

Gwanyong Kim: ($i

"

ure)

Technical Manager

Young-taek Lee: (Signa )
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1. General Product Description

1.1 Client Information

Company WIZnet Co., Ltd

Contact Point :
Gyeonggi-Do, Sou

5F Humax Village, 216 Hwangsaeul-ro, Bundang-Gu, Seongnam-si,

th Korea

Name : Lucid Minsu Jeun

Contact Person E-mail : main8096@wiznet.co.kr
Tel : +82-31-8023-5678

1.2 Product Information

FCC ID 2AKKW-WIZFI320
Product Description WizFi320
Basic Model name WizFi320-PA

» WizFi320-CON

WizFi320-CON has a different antenna type from the basic model.
Variant Model hame » WizFi320-PA : PCB Antenna

: Dipole Antenna

Operating Frequency

2 412 MHz - 2 462 MHz (Bandwidth 20 MHz)
2 422 MHz - 2 452 MHz (Bandwidth 40 MHz)

RF Output Power

802.11b : 15.25 dBm (33.50 mW)
802.11g : 13.50 dBm (22.39 mW)
802.11n(HT20) : 13.26 dBm (21.18 mW)
802.11n(HT40) : 11.25dBm (13.33 mW)

Antenna type » WizFi320-CON

» WizFi320-PA : PCB Antenna

: Dipole Antenna

Antenna gain » WizFi320-CON

» WizFi320-PA : 3.28 dBi

: 3.0 dBi

Number of channels 11 (Bandwidth 20

MHz)

7 (Bandwidth 40 MHz)

Type of Modulation 802.11b : DSSS

802.11g/n : OFDM

Power Source DC3.3V

Test Software(Version) ESP RF test tool (Version 2.5)

RF Power setting in Test SW

802.11b : Attenuation(dB) - “1”
802.11g : Attenuation(dB) - 5"
802.11n(HT20): Attenuation(dB) - “6”
802.11n(HT40): Attenuation(dB) - “17”

1.3 Peripheral Devices

Device Manufacturer Model No. Serial No.
Notebook Computer HP 15-bs563TU CND7253R6P
AC/DC Adapter HP HSTNN-LA40 7628011101
QF-QP15-03 R101 Rev.0
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2. Facility and Accreditations

2.1 Test Facility

The measurement facility is located at (Ho-dong), 113, Yejik-ro, Cheoin-gu, Yongin-si,

Gyeonggi-do, Korea.

2.2 Laboratory Accreditations and Listings

Country Agency Registration Number
USA FCC 805871
CANADA ISED 8737A-2
KOREA NRRA KR0025

2.3 Calibration Details of Equipment Used for Measurement

Test equipment and test accessories are calibrated on regular basis. The maximum time
between calibrations is one year or what is recommended by the manufacturer, whichever is
less. All test equipment calibrations are traceable to the Korea Research Institute of Standards
and Science (KRISS), therefore, all test data recorded in this report is traceable to KRISS.
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3. Test Specifications

3.1 Standards

. . . Status Test
Section in FCC Requirement(s) (Note 1) Condition
15.247(a) 6 dB Bandwidth C
15.247(e) Transmitter power spectral density C

Conducted

15.247(b) Fundamental emission output power C
15.247(d) Unwanted emission C
15.209 Transmitter emission C Radiated
15.207(a) AC Conducted Emission C Line

) Conducted
Note 1: C=Complies NC=Not Complies NT=Not Tested NA=Not Applicable
Note 2: The data in this test report are traceable to the national or international standards.
Note 3: The sample was tested according to the following specification: FCC Part 15.247, ANSI C63.10-2013
Note 4: The tests were performed according to the method of measurements prescribed in KDB No.558074, ANSI

C63.10-2013
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3.2 Mode of operation during the test

The EUT is operated in a manner representative of the typical of the equipments.

During at testing, system components were manipulated within the confines of typical usage to
maximize each emission. All modulation modes were tests.

The results are only attached worst cases.

Test mode & Worst case

Mode Worst case(Data rate)
802.11b 11 Mbps
802.11g 6 Mbps

802.11n(HT20) MCS 0
802.11n(HT40) MCS 0

Test Frequency & Bandwidth

Bandwidth Lowest channel Middle channel Highest channel
20 MHz 2 412 MHz 2 437 MHz 2 462 MHz
40 MHz 2 422 MHz 2 437 MHz 2 452 MHz
Duty cycle
Mode Duty cycle (%6)
802.11b 9.0
802.11g 8.7
802.11n(HT20) 8.5
802.11n(HT40) 8.7

3.3 Maximum Measurement Uncertainty

The value of the measurement uncertainty for the measurement of each parameter.
Coverage factor k = 2, Confidence levels of 95 %

Description

Uncertainty

Conducted RF Output Power

1.5 dB (C.L. : Approx. 95 %, k = 2)

Power Spectral Density

1.5 dB (C.L. : Approx. 95 %, k = 2)

Occupied Bandwidth

0.1 MHz (C.L. : Approx. 95 %, k = 2)

Unwanted Emission(conducted)

3.0 dB (C.L. : Approx. 95 %, k = 2)

Radiated Emissions (f < 30 MHz)

1.5dB (C.L. : Approx. 95 %, k = 2)

Radiated Emissions (f < 1 GHz)

4.66 dB (C.L. : Approx. 95 %, k = 2)

Radiated Emissions (f > 1 GHz)

4.76 dB (C.L. : Approx. 95 %, k = 2)

AC Conducted Emission

1.96 dBpV (C.L. : Approx. 95 %, k = 2)
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4. Technical Characteristic Test

4.1 6 dB Bandwidth and 99 % Bandwidth
Test Procedures

KDB 558074 - Section 8.2
ANSI C63.10-2013 - Section 6.9.2

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

Test Procedures
ANSI C63.10-2013 - Section 6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers are each equal to 0.5 % of the total mean power of
the given emission.

Use the 99 % power bandwidth function of the instrument and report the measured
bandwidth.

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) RBW = 100 kHz (6 dB Bandwidth) b) RBW = 1 % to 5 % of the OBW
(99 % Bandwidth)

c) VBW = 3 x RBW d) Detector = peak

e) Trace mode = Max hold f) Sweep = auto couple

g) Allow trace to fully stabilize

h) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Limit : 6 dB Bandwidth
6 dB Bandwidth > 500 kHz

Limit : 99 % Bandwidth
N/A

QF-QP15-03 R101 Rev.0
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Test Data:
Frequency 6 dB Bandwidth | 99 % Bandwidth

Mode Channel [MHZ] [MHZ] [MHZ] Result
Lowest 2412 9.69 13.015

802.11b Middle 2 437 9.68 12.937
Highest 2 462 9.70 13.003
Lowest 2412 16.49 16.473

802.11g Middle 2 437 16.48 16.466
Highest 2 462 16.48 16.476

Complies

Lowest 2412 17.40 17.469

802.11n .

(HT20) Middle 2 437 17.40 17.451
Highest 2 462 17.40 17.460
Lowest 2422 36.44 36.195

802.11n .

(HT40) Middle 2 437 36.44 36.162
Highest 2452 36.44 36.167

See next pages for actual measured spectrum plots.
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o TrigFrasfium

802.11b

Camar Fraq 1413000008 GH1 Fadia Sod Nane

Bhstan: 20 a0 ErGuin 10540 Radis Devics: BTS

Center Freq|
2412000000 Goiz)

CF Step
(Center ZA1Z GHz Span 50 MHE s Man|
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8 ms
Occupied Bandwidth Total Power 23.7 dBm Freq Offset,
13.015 MHz sbiy
Transmit Freq Error -26.360 kHz OBW Power 88,00 %
x dB Bandwidih 9.685 MHz x dB -6.00 dB

Comar Freg 7437006088 GH Fadis 5ok Nane | Frequency
Tan TrigFresfum
T ] ExiGun 40540 Rads Davica: 875
Ref 20,00 dBm
Center Freq|
| 2437000000 G
|
1
CF Step
Center 2437 GHz Span 50 Mz fousa Man|
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms
Occupied Bandwidth Total Power 3.6 dBm Freq Offset|
[]
12,837 MHz in
Transmit Freq Error 18.684 kHz OBW Power 88,00 %
x dB Bandwidih 9.684 MHz x dB -6.00 dB

Fadi Sod Nene

Carmar Frag; 2483000008 GH
= Trig-Praw fium
i BAan ExiGun 40540 Rads Davica: 875
Ref 20,00 dBm
Center Freq|
2482000000 G|
CF Step
Center 2462 GHz Span 50 Mz fousa Man|
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms b
Occupied Bandwidth Total Power 3.1 dBm Freq Offset|
[]

13.003 MHz "

Transmit Freq Error 10.519 kHz. OBW Power 88,00 %

x dB Bandwidih 8.703 MHz x dB -6.00 dB

802.11g

Camar Fraq; 2413003006 GH Fiadia Sk Name Frequaney
= TrigFram hoglHiald: 1010
T e ] ExtGun 0540 Fads Davica:BTS
Ref 20,00 dBm
| Center Freq)
| 2412000000 Gz}
i
CF Step|
(Center 2412 GHz Span 50 MHz e o
[#Res BW 100 kHz FVBW 300 kHz Sweep 4.8 ms
Oceupled Bandwidth Total Power 20.5 dBm Freq Offset
16.473 MHz e
Transmit Freq Error 8.801 kHz OBW Power 80,00 %
x dB Bandwidth 16.49 MHz xdB -6.00 dB
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Camar Fraq; 24T7063006 GH Fiakia S0k Neme | Frogqueney
= hoglHiald: 1010
[ ] ExtGun 0540 Fads Davica:BTS
Ref 20,00 dBm
1 Center Freq)
1 2437000000 Gz
§ i
J CF Step
Center 2437 GHz Soan 80 Mz juyy =
(BRes BW 100 kHz FVBW 300 kHz Sweep 4.8 ms
Oceupled Bandwidth Total Power 20.2 dBm Freq Offset
16.466 MHz !
Transmit Freq Error 17813 kHz OBW Power 80,00 %
x dB Bandwidth 16.48 MHz xdB -6.00 4B

Camar Freg 2463000509 GHi Fadin o€ Nane Frequeney
2= TrigFres fum
Gt BAfen T a0 EiGun 10540 Rads Davica: 875
Ref 20,00 dBm
Center Freq|
! 2482000000 G|
t i
CF Step
Center 2462 GHz Span 50 Mz fousa Man|
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms b
Occupied Bandwidth Total Power 20.2 dBm Freq Offset|
[]
16.476 MHz iy
Transmit Freq Error 14.485 kHz OBW Power 88,00 %
x dB Bandwidih 16.48 MHz x dB -6.00 dB
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802.11n(HT20)

Camer Frag: 2412000088 GH1 Fadia 5ot Nana | Frequancy Camer Frag; T4T7600068 GH Fadn S04 tarne | Frequency
2= TrigFreefium Tan TrigFres Rum
Gaim | BAen: T 40 ExiGun 40540 Rads Davica: 875 T e ] EiGun 10540 Rads Davica: 875
Ref 20,00 dBm
| Center Freq CenterFreq
| 2412000000 G | 2437000000 G
| |
CF Step CF Step
(Center ZA1Z GHz Span 50 MHz s an| Center 2437 GHr Span 50 MHz fousa ey
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8 ms [#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms
Occupied Bandwidth Total Power 20.6 dBm Freq Offset| Decupled Bandwidth Total Power 20.2 dBm Freq Offset|
[] []
17.469 MHz in 17.451 MHz in
Transmit Freq Error 2.7B3 kHz OBW Power 88,00 % Transmit Freq Error 15.285 kHz OBW Power 88,00 %
x dB Bandwidih A7.40 MHz x dB -6.00 dB x dB Bandwidih A7.40 MHz x dB -6.00 dB

Comar Freg 7865000088 GH Fads Sok Nane | Frequency
 Trig-Fras flum
i BAan ExiGun 40540 Rads Davica: 875
Ref 20,00 dBm
|
| Center Freq
| | 2482000000 G|
{ |
1
|
| CF Step)
Center 2462 GHz Span 50 Mz fousa Man|
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms b
Occupied Bandwidth Total Power 20.1 dBm Freq Offset|
[]
17.460 MHz "
Transmit Freq Error 3.516 kHz OBW Power 88,00 %
x dB Bandwidih A7.40 MHz x dB -6.00 dB

802.11n(HT40)

Carmar Frag; 2433000006 GH P Sok Nart Camar Freg 7437066588 G R re—
Aegiriobd: 1010 = Trgh Roglhioid:
ExiGun 40540 Rads Davica: 875 i BAfen 3 40 ExiGun 40540 Rads Davica: 875
Ref 30,00 dBm
| Center Freq | | Center Freq
| 2472000000 Gat) | | 2437000000 Gt
[ 1 | |
| | | |
| |
! !
| | CF Step) | | CF Step)
Center 2AZZ GHz Span 50 MHz s an| Center 2437 GHr Span 50 MHz fousa ey
[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8 ms b [#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms b
Occupied Bandwidth Total Power 18.4 dBm Freq Offset| Decupied Bandwidth Total Power 18.0 dBm Freq Offset|
[] []
36.195 MHz in 36.162 MHz in
Transmit Freq Error 11.103 kHz OBW Power 88,00 % Transmit Freq Error 13.653 kHz OBW Power 88,00 %
x dB Bandwidih 36.44 MHz x dB -6.00 dB x dB Bandwidih 36.44 MHz x dB -6.00 dB

Comiar Freg 1453000589 GH Fadia 306 e
== Trig-Pres fium
i BAfen 3 40 ExiGun 40540 Rads Davica: 875
Ref 20,00 dBm

| 1 Center Freq|
| | 2452000000 G|

| |

| [

|

i
. | cr g
Center 2452 GHz Span 50 Mz fousa Man|

[#Res BW 100 kHz SVEBW 300 kHz Sweop 4.8ms
Occupied Bandwidth Total Power 18.1 dBm Freq Offset|
[]

36.167 MHz in

Transmit Freq Error B.012 kHz OBW Power 88,00 %

x dB Bandwidih 36.44 MHz x dB -6.00 dB
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4.2 Fundamental emission output power
Test Procedures

KDB 558074 - Section 8.3.1.1
ANSI C63.10-2013 - Section 11.9.2.2.2

The following procedure can be used when the maximum available RBW of the instrument is
greater than the DTS bandwidth:

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) 1% to5 % of the OBW b) VBW = 3 x RBW
or not to exceed 1 MHz.

c) span = 1.5 x OBW d) Sweep time = auto

f) Trace = least 100 traces in power

e) Detector = RMS (i.e., Power averaging) averaging (rms) mode

g) Allow trace to fully stabilize
h) Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW

band edges.

Limit :

Maximum Output Power < 1 W (30 dBm)

Test Data
Frequenc L Limit
Mode Channel [l?/IHz] Y data [dBm] Result
[dBm]
Lowest 2412 15.25
802.11b Middle 2 437 15.25
Highest 2 462 14.71
Lowest 2412 13.50
802.11g Middle 2 437 13.29
Highest 2 462 13.18
30 Complies
Lowest 2412 13.26
802.11n .
(HT20) Middle 2 437 12.95
Highest 2 462 12.80
Lowest 2422 11.25
802.11n .
(HT40) Middle 2 437 10.88
Highest 2 452 11.01

See next pages for actual measured spectrum plots.
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802.11b

Canter Frog: 2415000000 GHz Fiadlo S Noms Frequency G
ro— e TrigFres Rom AwgiHesd 10000 “es Trig Fres Run Avgiriels 100100
Gt BAmee30 4B ExtGain ABSdB  Radie Devica: BTS Gt AAen: 30 4B ExtOsin ABdB  Radie Devics: BTS
0amiy  Ref 24,00 dBm Ref 24.00 dBm
Center Freq) Center Freq)|
2412000000 GHz 2437000000 OHe|
|
i CF Step CF Step
Center 2412 GHz Span 50 MHZ |s,00 Man Center 2.437 GHz Span 50 MHz Man
#Res BW 1 MHz SVBW 3 MHz Sweep 1ms Res BW 1MHz FVEW 3 MHz Sweep 1ms
F F ]
Channel Power Power Spectral Density - °‘:‘:‘ Channel Power Power Spectral Density e “::
15.25 dBm 1 13.02 Ml -55.89 dBm m:z W 16.25 dBm 112.94 mill -55.87 dBm mz W

Radke S0k Moo Frequancy
- Trig: Fres Run Avgiriels 100100
G 30 Ext Gain: 188 48 Radie Davice: BTS
oamd  Ref 24.00 dBm

Center Freq)
2.462000000 OHr|
CF Step
Center 2.462 GHz Span 50 MHz Man

#Res BW 1MHz #VBW 3 MHz Sweep 1ms
F ]
Channel Power Power Spectral Density i 0':::

14.71dBm 113 mHz [l -56.43 dBm mz [l

Canter Frog: 2415000000 GHz Radie $od: Nos Fregquancy Cantar Fraq: 2 837000000 Gz Radis 2 Fraquancy
AwgiHesd 10000 — T “e. Trig Free Run Avgiriels 100100
Ext Qb 188 4B Radie Device: BTS W G WAttan: 28 dB Ext Gain: 188 48 Radie Davice: BTS
Ref 24.00 dBm
Center Freq) Center Freq)|
2412000000 GHz 2437000000 OHe|
i CF Step CF Step
Center 2412 GHz Span 50 MHZ |s,00 Man Center 2.437 GHz Span 50 MHz Man
#Res BW 1 MHz SVBW 3 MHz Sweep 1ms Res BW 1MHz FVEW 3 MHz Sweep 1ms
F F ]
Channel Power Power Spectral Density - °‘:‘:‘ Channel Power Power Spectral Density e “::
13.50 dBm 1 16.47 Ml -58.67 dBm m:z W 13.29 dBm 1 16.47 mijll -58.87 dBm mz

QF-QP15-03

Canter Fraq: 2 452000000 Gz m‘ﬂ:!u.:i:n e
Tes Trig Fres Run Avgiriels 100100
WAttan: 28 dB Ext Gain: 188 48 Radie Davice: BTS
oamd  Ref 24.00 dBm
| Center Freq)
| 2452000000 THr]
CF Step
Center 2.462 GHz Span 50 MHz Man
#Res BW 1MHz #VBW 3 MHz Sweep 1ms
F ]
Channel Power Power Spectral Density e “::
13.18 dBm /1 16.48 mi{ll -58.99 dBm mz [l
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802.11n(HT20

Cantar Fraq: 2412000000 G Fraquancy G
o Trig Fres Run AvgiHisid: 100100 o Trig Fres fun Avgisie: 100700
Gt AAtTen: 38 4B Ext Gain: .58 dB o Gantee | AAen: 38 4B ExtOsin ABdB  Radie Devics: BTS
odzian  Ref 24,00 dBm Ref 24.00 dBm

Center Freq) | 1 Center Freq)|
2412000000 OHz| | | 2437000000 OHe|
CF step 1 1 11 1 1 1 1 1 CF step
Center 2.412 GHz Span 50 MHz Man Center 2.437 GHz Span 50 MHz Man

#Res BW 1MHz AVEW 3 MHz Sweep 1ms Res BW 1MHz FVEW 3 MHz Sweep 1ms
F ] F ]
Channel Power Power Spectral Density i “:: Channel Power Power Spectral Density e “::

13.26 dBm 1 17.47 mill -59.17 dBm mz 12.95 dBm 1 17.45 mijll -59.47 dBm mz W

. Avgiriels 100100
G WAttan: 28 dB Ext Gain: 188 48 Radie Davice: BTS
odmn  Ref 24,00 dBm

Center Freq)
2.462000000 OHr|
CF Step
Center 2.462 GHz Span 50 MHz Man

#Res BW 1 MHz FVEW 3 MHz Sweep 1ms
Channel Power Power Spectral Density Freq 0':::

12.80 dBm 1 17.46 mijll -59.62dBm mz [l

802.11n(HT40

Contar Fraq: 2 473000008 Gz Radie Snt Hane | Frequency o Aot Sk oL praquency
“es Trig Fres Run Avgiriels 100100 T “es Trig Fres Run Avgiriels 100100
G WAttan: 24 dB Ext Gain: 188 48 Radie Davice: BTS W G WAttan: 24 dB Ext Gain: 188 48 Radie Davice: BTS
Ref 24.00 dBm Ref 24.00 dBm
| Center Freq)| | Center Freq)|
| 2422000000 GH] | 2437000000 GH)
| 1
| ! !
I 1 — (O 1 —
Center 2.422 GHz Span 50 MHz Man Center 2437 GHz Span 50 MHz Man
#Res BW 1MHz AVEW 3 MHz Sweep 1ms Res BW 1MHz FVEW 3 MHz Sweep 1ms
F ] F ]
Channel Power Power Spectral Density i “:: Channel Power Power Spectral Density e “::
11.25 dBm 13819 mijll €4.34dBm mz B 10.88 dBm 3616 mi{ll €4.70dBm mz W

Cantr Freg 2487000000 G Fadie S2d:Noms | Frequency
o= TrigFres Rum AvgiHeld 100990
HAzer 1448 Ext Galec 185 a8 Radie Davice: 8BTS
Dusisy  Rel 24.00 gBm
l:ent!lqu
2452000000 GH]
| 1
{ 1
| | CF Step
Center 2452 GHz Bpan 50 MHz |a. Man
#Res BW 1 MHz EVBW I MHz Sweep 1ms
Channel Power Power Spectral Density F"qc';:'
11.01 dBm s 36.17 mHill -64.58 dBm mz [l
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4.3 Power Spectral Density

Test Procedures

KDB 558074 - Section 8.4

ANSI C63.10-2013 - Section 11.10.2

This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance.

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) RBW : 3 kHz < RBW < 100 kHz

c) span = 1.5 x DTS bandwidth

e) Detector = peak

g) Allow trace to fully stabilize

b) VBW = 3 x RBW

d) Sweep time = auto couple
f) Trace mode= max hold

h) Use the peak marker function to determine the maximum amplitude level within the RBW.

Limit :

Power Spectral Density < 8 dBm @ 3 kHz BW

Test Data
Freguenc LSS LIS T Limit
Mode Channel [I?/IHZ] Y data [dBm] Result
[dBm]
Lowest 2412 -8.604
802.11b Middle 2 437 -8.729
Highest 2 462 -9.083
Lowest 2412 -14.253
802.11g Middle 2 437 -14.385
Highest 2 462 -14.743
8 Complies

Lowest 2412 -14.470

802.11n .
(HT20) Middle 2 437 -14.585
Highest 2 462 -14.979
Lowest 2422 -17.905

802.11n .
(HT40) Middle 2 437 -18.314
Highest 2 452 -17.990

See next pages for actual measured spectrum plots.
802.11b
QF-QP15-03 R101 Rev.0
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[Center 241200 GHz
[SRes BW 3.0 kHz

s i Agremant Compheted

#VEBW 10 kHz Sweep 3.18 5 (1001 pis)

30.00 MHz

Auto Tune|

Center 243700 GHz

Frequancy

[SRes BW 3.0 kHz FVBW 10 kHz

30.00 MHz
Sweep 3.16 5 (1001 pis)

Auto Tune|

Center Freq)|
2462000000 OHr|

Start Freq|
248700000 GHi)

Stop Freq|
24TTO00000 GHz

CF Step
2000000 MHz}

Man

[Center 246200 GHz
[SRes BW 3.0 kHz FVBW 10 kHz

30.00 MHz
Sweep 3.16 5 (1001 pis)

Freq Offset |
0 Hz

802.11

[Center 241200 GHz
[SRes BW 3.0 kHz

QF-QP15-03

Center Freq)|
T 2437000000 OHz|
StartFreq|
24ZX00000 GHz]
Stop Freq| Stop Freq|
2427000000 GHz 2452000000 GHz
CF Step J CF Step
2000000 MHr | 2000000 MHr |
Man Man
Freq Offset] Freq Offset]
0 Hz 0 Hz
30.00 MHz Center 243700 GHz 30.00 MHz
WVBW 10 kHz Sweep 3.16 5 (1001 pts) Res BN 3.0 kHz WVEW 10 kHz Sweep 3.16 5 (1001 pts)
Frequancy
Austo Tune,
Center Freq)|
T 2462000000 OHr|
StartFreq|
2447000000 GHz]
Stop Freq|
24TTO00000 GHz
CF Step
2000000 MHr |
Man
Freq Offset]
0 Hz
Center 246200 GHz 30.00 MHz
Res BN 3.0 kHz WVBW 10 kHz Sweep 3.16 5 (1001 pts)
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802.11n(HT20

Frequancy Fraquancy

Austo Tune, Austo Tune,

Center Freq)| Center Freq)|

T 2442000000 CHe] 2437000000 CH]

StartFreq| StartFreq|

ZITO00000 Gz 2422000000 GHz)

Stop Freq| Stop Freq|

2427000000 GHz] 2452000000 GHz]

CF Step CF Step

3000000 MHE] 3000000 MHE]

Man Man

Freq Offset] Freq Offset]

o He o He
Center 241200 GHz 30.00 MHz Center 243700 GHz 30.00 MHz
Res BN 3.0 kHz WVBW 10 kHz Sweep 3.16 5 (1001 pts) Res BN 3.0 kHz WVBW 10 kHz Sweep 3.16 5 (1001 pts)

Frequancy

Auto Tune|

Center Freq)|
2462000000 OHr|

Start Freq|
248700000 GHi)

Stop Freq|
24TTO00000 GHz

CF Step

Man

Freq Offset |
0 Hz

[Center 246200 GHz
[SRes BW 3.0 kHz FVBW 10 kHz

30.00 MHz
Sweep 3.16 5 (1001 pis)

[Center 242200 GHz
[SRes BW 3.0 kHz

QF-QP15-03

802.11n(HT40

Center Freq)| Center Freq)|
2422000000 OHz| 2437000000 OHz|
StartFreq| 4 StartFreq|
ZITO00000 Gz 2412000000 GHz]
Stop Freq| Stop Freq|
2.44T000000 GHz 2462000000 GHz
CF Step CF Step
5000000 MHz 5000000 MHz
Man Man
Freq Offset] Freq Offset]
0 Hz 0 Hz
50.00 MHz Center 243700 GHz 50.00 MHz
WVBW 10 kHz Sweep 5.27 s (1001 pts) Res BN 3.0 kHz WVBW 10 kHz Sweep 5.27 s (1001 pts)
Frequancy
Austo Tune,
Center Freq)|
2452000000 OHz|
StartFreq|
24000000 GHz]
Stop Freq|
24TTO00000 GHz
CF Step
5000000 MHz
Man
Freq Offset]
0 Hz
Center 245200 GHz 50.00 MHz
Res BN 3.0 kHz WVBW 10 kHz Sweep 5.27 s (1001 pts)
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4.4 Band Edge & Conducted Spurious emission
Test Procedures

KDB 558074 - Section 8.5
ANSI C63.10-2013 - Section 11.11.3

Typical regulatory requirements specify that in any 100 kHz bandwidth outside of the
authorized frequency band, the power shall be attenuated according to the following
conditions.

a) If the maximum peak conducted output power procedure was used to determine
compliance as described in 11.9.1, then the peak output power measured in any 100 kHz
bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz (i.e., 20 dBc).

b) If maximum conducted (average) output power was used to determine compliance as
described in 11.9.2, then the peak power in any 100 kHz bandwidth outside of the
authorized frequency band shall be attenuated by at least 30 dB relative to the maximum
in-band peak PSD level in 100 kHz (i.e., 30 dBc).

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) RBW = 100 kHz b) VBW = 3 x RBW

c) Detector = peak d) Sweep time = auto couple
e) Trace mode= max hold

f) Allow trace to fully stabilize

g) Use the peak marker function to determine the maximum amplitude level.

Limit :

Emission level < 30 dBc

Test Data : Complies
- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band
was at least 30 dB lower than the highest in-band spectral density. Therefore the applying
equipment meets the requirement.

See next pages for actual measured spectrum plots.
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802.11b

i) A0S P 75, A7 PN 75,
Avg Type: Log-Par s Frequency r Avg Type: Log-Par T Freguency
0 e Ty TP Fres Aum Avgltold>3030 TP 5T Trig:Frae Fum Aygtold>3030 i
Shalnlow  #Atien: 26 4B it Gain: 1,65 4B L dadd s oyl <26 4 Bt Giain: 1,85 48 WIFFRRER
Mir1 2.410 35 GHz AT Mkr1 2.460 35 GHz AT
b Ref 16.50 dBm dBm b Ref 16.50 dBm 5.730 dBm
. Center Freq, . Center Freq,
2400000000 GHz 2 483600000 GHz
StartFreq) StartFreq)
2376000000 GHz 2 458500000 GHz
- — ~ Stop Freq| Stop Freq)
2425000000 GHz 2.508500000 GHz
| | | | CF Step) CF Step)
! 5000000 MHz 5000000 MHz
|auta Man| Man|
Freq Offset, Freq Offset,
OHz OHz
Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

QF-QP15-03

Avg Ipn:t;;&r
YRR M e A ld: 30030
L dadd s !n'\'::n:ﬂuda
Mkr1 3,226 GHz Auto Tune Mk At Tune
Ref 12.00 dBm ~45.758 dBm Ref 12.00 dBm
Center Freq, Center Freq,
12 515000000 GHz 12 515000000 GHz
StartFreq) StartFreq)
30.000000 MHz 30.000000 MHz
Stop Freq Stop Freq
25.000000000 GHz 25.000000000 GHz
.’ CF Step. . CF Step.
2497000000 GHz 2497000000 GHz
|auita Man| Man|
Freq Offset, Freq Offset,
OHz OHz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39's (1001 pts) #Res B 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
Avg Ipn:t;;&r
0 T Trig: Fras Rus ld: 3030 v . L
oaitow : 22 4t ot Gain: 1,65 4 L ddddds
Mkri 3,276 GHz AutoTune
Ref 12.00 dBm -45.847 dBm
Center Freq,
12 515000000 GHz
StartFreq)
30.000000 MHz
Stop Freq|
25.000000000 GHz
| ' CF Step.
2497000000 GHz
A |pute Man|
Freq Offset,
OHz
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
ioses L Algnmant Compietng stanm
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Avg Type: Log-Par Fregquency 5Hz Fregquency
T Trig Rus Avgliold>3000 e 7 Trig: Fras Rus Avgliold>3000
Biiaintom * #Aten:26 48 Ext Gain: .65 48 wmpreree B taintow * Shiten: 26 @B 1t Gain: 1,65 48
Mkr1 2.418 At Tune Mkt 2 Auto Tune
Ref 16.50 dBm 0.51 [9guey  Ref 16.50 dBm
Center Freq, Center Freq,
. 2400000000 GHz| . 2483500000 GHz|
StartFreq) StartFreq)
2375000000 GHz| 2458500000 GHz|
StopFreq StopFreq
2425000000 GHz| 2508500000 GHz|
|

CF Step| CF Step|
5000000 MHz| 5000000 MHz|
st Man| Man|
Freq Offset, Freq Offset,
0 Hzj 0 Hzj

Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz

#Res BIW 100 kHz FVBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BIW 100 kHz FVBW 300 kHz Sweep 4,80 ms {1001 pts)

QF-QP15-03

g Type: Log-Par : Frequency
£t Gan 54 40 wpEeRe i
Mkr1 3,226 GHz Auto Tune Mkr1 3,251 GHz AutoTune
Ref 12.00 dBm -44.988 dBm Ref 12.00 dBm -45.682 dBm
Center Freq, Center Freq,
12615000000 GHz| 12615000000 GHz|
StartFreq) StartFreq)
30000000 MHz| 30000000 MHz|
Stop Freq| Stop Freq|
25 000000000 GHz| 25 000000000 GHz|
] CF Step) ¢ CF Step)
2497000000 GHz| 2497000000 GHz|
|auto Man Man
Freq Offset, Freq Offset,
0 Hzj 0 Hzj
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.30 s (1001 pts) #Res BW 100 kHz FVBW 300 kHz Sweep 2.30's (1001 pts)
5 Toh
FGaintow * #hiten:
Mkr1 3,276 GHz AT
Ref 12.00 dBm -45.730 dBm
Center Freq,
12615000000 GHz|
StartFreq)
30000000 MHz|
StopFreq|
25 000000000 GHz|
| ' CF Step)
2497000000 GHz|
|auto Man
Freq Offset,
0 Hzj
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.30's (1001 pts)
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Avg Type: Log-Par Frequency 5Hz Freguency
T Trig Rus Avgliold>3000 e 7 Trig: Fras Rus Avgliold>3000
Biiaintom * #Aten:26 48 Ext Gain: .65 48 wmprrree B taintow * Shiten: 26 @B 1t Gain: 1,65 48
Mikr1 2.411 z Ao Tune Mikr1 2.46 Auto Tune
Ref 16.50 dBm 0.284 dBm o Ref 16.50 dBm '

Center Freq, Center Freq,
' 2400000000 GHz| . 2483500000 GHz|
StartFreq) StartFreq)
2375000000 GHz| 2458500000 GHz|
StopFreq StopFreq
2425000000 GHz| 2508500000 GHz|
CF Step| CF Step|
5000000 MHz| 5000000 MHz|
st Man| Man|
Freq Offset, Freq Offset,
0 Hzj 0 Hzj

Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz

#Res BIW 100 kHz FVBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BIW 100 kHz FVBW 300 kHz Sweep 4,80 ms {1001 pts)
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6 Put
gdeld: 300
Ext Gain: 1.6 48
Mk
Ref 12.00 dBm Ref 12.00 dBm
Center Freq, Center Freq,
12615000000 GHz| 12615000000 GHz|
StartFreq) StartFreq)
30.000000 MHz 30.000000 MHz
Stop Freq) Stop Freq)
25.000000000 GHz 25.000000000 GHz
] CF Step) ¢ CFStep
2497000000 GHz| 2497000000 GHz|
A lrute Man| Man|
; Freq Offset, Freq Offset,
0 Hz 0 Hz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.30 5 (1001 pts) #Res BW 100 kHz FVBW 300 kHz Sweep 2.39 s (1001 pts)
ascs AT s L Alignment Compistod tasus
T T
FGaintow * #hiten:
Mirt 3 Auto Tune
Ref 12.00 dBm -45.642 dBm
Center Freq,
12615000000 GHz|
StartFreq)
30.000000 MHz
StopFreq|
25.000000000 GHz
| ' CF Step)
2497000000 GHz|
1 Man|
Freq Offset,
0 Hz
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.39 s (1001 pts)
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Aug Type: Log-Par Frequency
T Trige Rus Avglield>3000
Slaintow * Whtten: 26 €8 Ext Gain: .66 8
Mkr1 2 Auto Tune Auto Tune
Ref 16.50 dBm l'e}l Ref 16.50 dBm

Center Freq, Center Freq,
2400000000 GHz 2 483600000 GHz
StartFreq) StartFreq)
2376000000 GHz 2 458500000 GHz
StopFreq StopFreq
2425000000 GHz 2.508500000 GHz
CF Step CF Step
5000000 MHz 5000000 MHz
|auta Man| Man|
Freq Offset, Freq Offset,
OHz OHz

Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

QF-QP15-03

gdeld: 300 rire
it Gain: 1,65 48 oy EPERE,
Auto Tune
Ref 12.00 dBm Ref 12.00 dBm
Center Freq, Center Freq,
12616000000 GHz 12616000000 GHz
StartFreq) StartFreq)
30.000000 MHz 30.000000 MHz
Stop Freq) Stop Freq)
| 25000000000 GHz, | 25000000000 GHz,
CFStep | CF Step)
2497000000 GH| 2497000000 GH|
|auto Man| Man|
Freq Offset, Freq Offset,
0 bz 0 bz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.30 5 (1001 pts) #Res BW 100 kHz FVBW 300 kHz Sweep 2.39 s (1001 pts)
5 Toh
FGaintow * #hiten:
Mkr1 3,276 GHz Ao e
Ref 12.00 dBm -44.B82 dBm
Center Freq,
12616000000 GHz
StartFreq)
30.000000 MHz
StopFreq|
25000000000 GHz,
] CF Step)
2497000000 GH|
Man|
Freq Offset,
0 bz
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.39 s (1001 pts)
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4.5 Radiated Emissions
Test Location
X] 10 m SAC (test distance : [ ] 10 m, [X] 3 m)
X] 3 m SAC (test distance : 3 m)
Test Procedures

KDB 558074 - Section 8.5, 8.6
ANSI C63.10-2013 - Section 11.11, 11.12

1) In the frequency range of 9 kHz to 30 MHz, magnetic field is measured with Loop
Antenna. The center of the Loop Test Antenna is 1m above the ground. During the
measurement the Loop Test Antenna rotates about its vertical axis for maximum

response at each azimuth about the EUT.

2) In the frequency rage above 30 MHz, Bi-Log Test Antenna(30 MHz to 1 GHz) and Horn
Test Antenna(above 1 GHz) are used. Test Antenna is 3 m away from the EUT. Test

Antenna height is carried from 1 m to 4 m above the ground to determine the

maximum value of the field strength. The emissions levels at both horizontal and

vertical polarizations should be tested.

Test Settings :

Frequency Range = 9 kHz ~ 26.5 GHz (2.4 GHz 10t harmonic)

a) RBW = 1 MHz for f = 1 GHz, 100 kHz for f < 1 GHz, 9 kHz for f < 30 MHz,

200 Hz for f < 150 kHz
b) VBW = RBW

c) Sweep time = auto couple

QF-QP15-03
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Limit :

FCC Part 15 § 15.205 (a) Except as shown in paragraph (d) of this section, only

spurious emissions are permitted in any of the frequency bands listed below:

Table 1. Restricted Frequency Bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8.3/626.8.38675 73-74.6 399.9-410 2690-2900 10.6-12.7
10.495-0.505 8.41425-8.41475 74.8-75.2 608-614 3260-3267 13.25-13.4
2.1735-2.1905 12.29-12.293 108-121.94 960-1240 3332-3339 14.47-14.5
4.125-4.128 12.51975-12.52025 123-138 1300-1427 3345.8-3358 15.35-16.2
4.17725-4.17775 | 12.57675-12.57725 149.9-150.05 1435-1626.5 3600-4400 17.7-21.4
4.20725-4.20775 13.36-13.41 1155665522457255 1645.5-1646.5 4500-5150 22.01-23.12
6.215-6.218 16.42-16.423 156.7-156.9 1660-1710 5350-5460 23.6-24
6.26775-6.26825 | 16.69475-16.69525 | 162.0125-167.17 1718.8-1722.2 7250-7750 31.0.31.8
6.31175-6.31225 | 16.80425-16.80475 167.72-173.2 2200-2300 8025-8500 36.43-36.5
8.291-8.204 25.5-25.67 240-285 2310-2390 5000-9200 2Above 38.6
8.362-8.366 37.5-38.25 322-335.4 2483.5-2500 9300-9500

1 Until February 1, 1999, this
2 Above 38.6
§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of

restricted band shall be 0.490-0.510 MHz.

emissions appearing within these frequency bands shall not exceed the limits shown is

Section 15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in

Section 15.209 shall be demonstrated using measurement instrumentation employing a

CISPR quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section

15.209 shall be demonstrated based on the average value of the measured emissions.

The provisions in Section 15.35 apply to these measurements.
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FCC Part 15 § 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from

an intentional radiator shall not exceed the field strength levels specified in the following

table :
. . D remen
Frequency(iizy | 199 Strength A TIen L s
(meters)
0.009-0.490 2400/F(kHz) 48.5 - 13.8 300
0.490-1.705 24000/F(kHz) 33.8-23 30
1.705-30 30 29.5 30
30-88 100** 40 3
88-216 150** 43.5 3
216-960 200** 46 3
Above 960 500 54 3

** Except as provided in 15.209(g).fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz, 470-806 MHz. However, operation within these frequency bands is
permitted under other sections of this Part, e.g.15.231 and 15.241.

Note :

1) For above 1 GHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with
a peak detector function, corresponding to 20 dB above the maximum permitted average

limit.

2) For above 1 GHz, limit field strength of harmonics : 54 dBuV/m@3 m (AV) and
74 dBuV/m@3m (PK)
3) For measurement above 1 GHz, the resolution bandwidth is set to 1 MHz and video
bandwidth is set to 3 MHz for peak measurement.
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Test Setup:

1) For field strength of emissions from 9 kHz to 30 MHz

!
!
Tum Table¢ | EUTe

| Saa Wi,
*

= 80cm 3-*4'

AN
e e,
Cmmndeiaaa>»

R
>

i

Test Antenna Receiver+ Preamplifier«

2) For field strength of emissions from 30 MHz to 1 GHz

Test Antenna+

<Im . 4m =+

A

3

SOOI
IO,

I
I

< 80cm =4

Tum Table«

Receiver+ Preamplifier+
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3) For field strength of emissions above 1 GHz

, <3m v ,

i R S
D
[
Test Antenna«
|
i

< 1m ... 4m >

1
EUT«
Tm Tabl e‘J a EETEiL f/l-fff.ll'f.ifr’f.fal

M

= 1.5 m>
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=
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o

Receiver+ Preamplifier+

QF-QP15-03 R101 Rev.0



CTK Co., Ltd.
TK (Ho-dong), 113, Yejik-ro, Cheoin-gu, | Report No.:
Yongin-si, Gyeonggi-do, Korea CTK-2021-02086
Tel: +82-31-339-9970 Page (28) / (79)Pages
CTK Co., Ltd. Fax: +82-31-624-9501

[Basic Model : WizFi320-PA]
Test results
1) 9 kHz to 30 MHz
Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :
X Complies

Test Data

<<Radiated Emission>>

Test Maodasl :
Test Mode : B_Sk
Tester P KGY

<3m(Loop) FCC PART15C_9
Limit(QP)

<B_9k>

Spectrum(H,PK)
Spectrum(V,PK)

lLevel

w0
[}
T T T T T T T [TV T[T I T [T T T[T I T T[T T T[T T [ITTT

S R B e ik Dk it il nil el s

]
0.008 0.100 1.000 10.000 30,000
Fragusncy [MHz]

Result : There are more than 20 dB of margin compared to the reference value.

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

. This data is the Peak(PK) value.

uhwWN
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Report No.:

<<Radiated Emission>>

+82-31-339-9970
Test mode : 802.11g, Lowest channel (Worst case)

(Ho-dong), 113, Yejik-ro, Cheoin-gu,
Yongin-si, Gyeonggi-do, Korea
Tel:

Fax: +82-31-624-9501

CTK Co., Ltd.

: G_Sk
: KGY

CTK Co., Ltd.
Test Model
Test Mode
Tester

[dB(uV/m)]

The requirements are :

X Complies
Test Data

Limit(QP

A\
4

FCC F'CD«F’_‘]SC 9
Spectrum(H,PK)
Spectrum(V,PK)

<3m(Loop

<G_9k>

R101 Rev.0

30.000
[MHz]

10.000

1.000

Freguency

0.100

[ATWH N

140
130
120
110 F

stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

1. Measuring position : The Unwanted emission was measured in the following position: EUT

Result : There are more than 20 dB of margin compared to the reference value.
4. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
5. This data is the Peak(PK) value.

Remark :

QF-QP15-03
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Report No.:

<<Radiated Emission>>

+82-31-339-9970

(Ho-dong), 113, Yejik-ro, Cheoin-gu,
P KGY

CTK Co., Ltd.
Yongin-si, Gyeonggi-do, Korea
Tel:
Fax: +82-31-624-9501
Test mode : 802.11n(HT20), Lowest channel (Worst case)

$N20_gk

CTK Co., Ltd.
Test Model
Test Mode
Tester

The requirements are :

X Complies
Test Data

Limit(QP

<N20_89k>

A\
/

FCC F'{Q«F’_‘IEC 9
Spsctrum(H,PK)
Spactrum(V,PK)

<3m(Loop

R101 Rev.0

30,000
[MHz]

1.000 10.000
Frequency

0.100
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

1. Measuring position : The Unwanted emission was measured in the following position: EUT

Result : There are more than 20 dB of margin compared to the reference value.
4. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
5. This data is the Peak(PK) value.

Remark :

QF-QP15-03
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The requirements are :

X Complies

Test Data

Test mode : 802.11n(HT40), Lowest channel (Worst case)

Test Modal
Test Mode
Tester

[dB(uv/m)]
140

: N40_S9k
: KGY

<<Radiated Emission>>

130

<3m(Loop) FCC PART15C_9
Limit(QP)

120

<NAD_9k>

Spectrum(H,PK)
Spectrum(V,PK)

110

100
90

80

Level

70

50
50
40

T T I [T [T T T[T T [ TN T[T I T[T T T[T T IT1T1T

30

20

10
0.008

Frequency

I
:
0.100 1.000

30.000
[MHz]

Result : There are more than 20 dB of margin compared to the reference value.

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

uhwWN

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)
. This data is the Peak(PK) value.
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2) 30 MHz to 1 GHz

Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Modsl :
Test Mods CB_30M
Tester  KGY
[dB(uv/m)]
e A : T T T 1 T T 1| <3m FCC Class B>
- | R | | R B B Limit(QP)
C | A | | Lo [ <B_30m>
50 I — I I —— Spectrum(H,PK)
A A R B ! L b ) T Seectrum(V.PK)
B 1 1 1 1 [ 1 I | I | | (I SUSDQCth Item(H)
C i S : ' i R R B R Suspsacted ltem(V)
0 [t S e
A i R
g w0 ] R AR
o it TS T at
10— L : A
oL I I N I I R N R R
30,000 50.000 100,000 500.000 1000,000
Fregqusncy [MHz]
spectrum Selection
Mo. Fregquency (P) Beading c.f Resul t Limit Margin Height Angle
Pk, QP QP
[MHz ] [dB(uV)] [dB(1/m)] [dB(uV/ m}] [dB(uV/m)] [dB] [cm] [deg]
1 35.620 35.8 -9.4 26.4 40.0 13.6 101.0  156.0
2 159.980 Vv 43.1 -12.9 30.2 43.5 13.3 101.0  183.0
3 159,980 H 42,7 -12.9 29.8 43.5 13.7 209.0  306.0
4 640,009 H 33.4 0.8 34.2 46.0 11.8 101.0  353.0
5 640,009 31.3 0.8 32.1 45.0 13.9 101.0 50.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.
2. Result = Reading + c.f(Correction factor)
3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain
4. This data is the Peak(PK) value.

QF-QP15-03
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Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Model
Test Mode G_30M
Taster : KGY
[dB(uV/m)]
Or—T—T T : T T T 1 1] <3mFCC Class B>
g T S T T g i g R A Limit(QP)
C T R R | | Vo ] <G30M>
50 —— : l —t— Spectrum(H,PK)
A A A A ! L bbb | T Spectrum(VPK)
1 1 1 [ 1 [ I [ [ [ SUSDQCth “BI’I"I:H:I
C ' R : i ' A S R Suspsctad ltem(V)
w0 [ b b S e
R A A ! o
§ 20 i
2 ot L
o ol L W
oL R S R R I I A T
30,000 50,000 100,000 500,000 1000.000
Fraqusncy [MHz]
Spectrum Selection
No. Frequency (P) RBeading c.f Besult Limit Margin Height Angle
PK QP aP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 110.146 H 43.1 -12.7 30.4 43.5 13.1 399.0  175.0
2 118.755 H 41.7 -12.3 29.4 43.5 14.1 399.0  205.0
3 159.980 v 43.3 -12.9 30.4 43.5 13.1 100.0  358.0
4 159.980 H 43.0 -12.9 30.1 43.5 13.4 205.0  305.0
5 640,009 H 33.3 0.8 341 46.0 1.9 101.0  382.0
o] 640,000 W 31.0 0.8 31.8 46.0 14.2 100.0 42.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

A WN

. This data is t

QF-QP15-03

he Peak(PK) value.

. Result = Reading + c.f(Correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

R101 Rev.0
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The requirements are :

Test mode : 802.11n(HT20), Lowest channel (Worst case)

X Complies
Test Data
<<Radiated Emission>>
Test Model :
Test Mode T N20_30M
Tester : KGY
[dB(uv/m)]
O T T T : T T T 1 T 1 | <3mFCC Class B>
r i R : : i R R Limit(QF)
C T T R | | Lo a1 <MN20_30M>
50 —— : : —— Spectrum(H,PK)
i T ! ! rr v v || ——— Spectrum(V,PK)
B I I I [ 1 1 | 1 1 [ Suspsectad |t8m:H)
C | R N A : ' | R A Suspected ltem(V)
0 f—— -
T A ! S
g 20 I AT
o ft AR aal
o [ L L W
oL R R T S l l R N R R
30,000 50,000 100,000 500.000 1000.000
Fraquancy [MHz]
spectrum Selection
No. Frequency (P) Beading c.f Result Limit Margin Height Angle
P QP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [cm] [deg]
1 159.980 v 43.3 -12.9 30.4 43.5 101.0  329.0
i 159.880 H 42 6 -12.9 29.7 43.5 206.0  312.0
3 640.009 H 33.0 0.8 33.8 45.0 101.0  350.0

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(Correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

4. This data is the Peak(PK) value.

QF-QP15-03
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X] Complies
Test Data
<<Radiated Emission>>
Test Maodal
Test Maode * N40_30M
Tester : KGY
[dB(uv/m)]
e : 1 1 1 1 1] <3m FCC Class 8>
R R R R | | R R B Limit(QP)
r R R R R | | Coor ] <MN40_30M>
50 — : : — Spectrum(H,PK)
A A R B : L 4 4| ——— Spectrum(V.PK)
I I I [ 1 1 | 1 | [ Suspected lterm(H)
C i S R N T i g i I T B Suspsacted ltem(V)
0 [t ]
N ! SR A A
g %0 f————H i
TSN N Y af
\JN% Bl mw EREE
10 — . ' PSR S S
oL R R R I I R R R R
30.000 50.000 100.000 500.000 1000.000
Fraquency [MHz]
Spectrum Selection
No. Freguency (P) Beading c.f Rezult Limit Margin Height Angle
PK QP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deqg]
1 35.003 Vv 34.8 -g9.2 25.6 40.0 14.4 205.0 176.0
2 70.134 v 45.0 -17.6 27 .4 40.0 12.6 101.0 339.0
3 159.980 V 43.4 -12.9 30.5 43.5 13.0 101.0 322.0
4 159.980 H 43.1 -12.9 30.2 43.5 13.3 205.0 285.0
B 640.009 H 36.5 0.8 36.3 46.0 9.7 101.0 20.0
B 640.009 W 32.6 0.8 33.4 45.0 12.6 101.0 42.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.

A WN
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3) 1 GHz to 18 GHz

Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Modsl Type
Manufacturer :
Mods : B_SP
[dB(uV/m)]
100 ¢ : : N S <FCC B GHz 3m>
o0 [ | ! A N N Limit(PK)
: ; : : : T T Limit(AV)
r 1 1 1 1 1 1 1 1 {B_SP}
80 [ i i i i i i i i Spectrum(H,AV)
C ! I I T 1 I T I SDGCTFL.IITI(H.PKJ
70 E | 1 1 1 | | o - SDGCTFUI’H(V.AV)
: : ! : : oo ——— Spsctrum(V,PK)
BO £ ; ; ; — Suspsctad ltem(H)
o : ! ! ! T Suspsacted ltem(V)
T S0¢ : R S e s S —=— Final ltem(H,PK)
& E I i i i I o —&—  Final ltam(H,AV)
— 40 E i T T T —— Final ltam(V,PK)
- i i i R A ——<— Final Item(V,AV)
30 F | i : i R
20 E i | | S A
: e A et et il AR
P : : N N B
1000.00 2000.00 5000.00 10000.00 18000.00
Fregusncy [MHz]
Final Result
Mo. Frequency (P) Reading Beading c.f Reault Result Limit Limit Margin Margin Height Angle
PK AV ) K ] PK AV P AV _
[MHz] [dBluV)] [dB(uV)] [d8(1/m)] [dB(u¥/m)] [dB(uV/m}] [dB(uV/m}] [dB{uV/m)] [dB] [d8] om] [deg]
1 3214250 48 6 e 0.8 7.8 e 74.0 540 A2 — el 17.0
2 3214.250 WV 50.0 e 0.8 48 2 e 74.0 54.0 248 —— 00,9 104.5
3 3263 H —— 3.5 17 — — ar.8 74.0 54.0 ———— 16.2 09,9 338.8
4 326.3Mm™ ¥V — ar.s 0.7 — — 36.8 74.0 54.0 —— i7.2 235.1 0.0
Remarks
1. Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was
. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss -
. Band reject filter was used from 1 GHz to 18 GHz

QF-QP15-03

recorded.

Amp Gain

R101 Rev.0




TK

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu,
Yongin-si, Gyeonggi-do, Korea
Tel: +82-31-339-9970

Fax: +82-31-624-9501

Report No.:

CTK-2021-02086
Page (37) / (79)Pages

CIK Lo L,

Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Ltd, <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Model Typs
Manufacturer :
Mode SP
[dB(uv/m)]
100 ¢ : : N S S R <FCC B GHz 3m>
oo | | AR T O T O Limit(PK)
2 | | | Lo 1 Limit(AV)
F l l : l I <G_SP>
80 E ! ! ! ! o Spectrum(H,AV)
n ! ! ! ! ! ! [ I SDGCUUI’H(H.PK]
70 I ] ] 1 ] 1 ] o — SDGCtrUm[V.AVj
s | | ' | o —— Spectrum(V,PK)
60 ¢ ; ; ; —— Suspectad ltem(H)
c ; ; ! ; — Suspected ltem(V)
% E I I i I i [ —&—  Final ltam(H,AV)
— 40 F i 0 ] i — Final ltam(V,PK)
s ! ! ! A —=— Final ltam(V.AV)
30 r 1 1 1 1 1 1 1 1
: | I
20 I | ! ! | 1 | Iyl w
10 Mﬁw&w
0 fomssmia o A\ peln il e AN
- : : A N N O
1000.00 2000.00 5000.00 10000.00 18000.00
Freguency [MHz]
Final Result
Noe. Frequency (P] Reeding Beading o.f Result Result Limit Limi Margin  Margin Height Angle
PK AV ) o _ AV PK AV K. A _
[MHz] [dB({uV)] [dBluv)] [dB(1/m)] [dB(uV/m)}] [dB(uV/m)}] [dB(uV/m}] [dB{uV/m)] [dB] [a8] [om] [deq]
1 3216.375 H 48 .4 —_— 0.7 a7 —_ 74.0 54.0 283 ———— 99.8 M0y
2 363" H ———m— a9, 47 — — 8.4 [L: 540 —— 15.6 g B 227
3 3637 W 0.7 e 0.7 50.0 —rr——— 74.0 540 4 0 — g3 8 107.7
4 363H VvV — ara 17 — — ar.z 74.0 54 .0 ———— 16_8 g3 8 3057
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss - Amp Gain

. Band reject filter was used from 1 GHz to 18 GHz

QF-QP15-03 R101 Rev.0
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Test mode : 802.11n(HT20), Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Lid.>> KGY
3m Chamber
Modal Name Modsl Type
Manufacturer :
Made * N20_SP
[dBluV/m)]
100 ¢ : : R <FCG B GHz 3m>
.- | | A S T S Limit(PK)
c | | | Lo a1 Limit(AV)
F l l l l L1 1 <N20_SP>
80 F ! ! ! ! ! o Spectrum(H,AV)
n i : : T T ! (R - SDGCtrUm(H.PK]
70 F ] ] ] ] ] 1 o I Spectrum[V.AV)
B l l l S T — Spectrum(V,PK)
60 F : : S S B S Suspected Item(H)
E ; ; ; e Suspected Item(V)
o 0F : : N — = Final lem(H,PK)
& E I I I I I o —=—  Final ltem(H,AV)
— A0 | i ™ i i T Final ltem(V,PK)
- i i i A R —— Final ltam{V,AV)
30 F | i i i R
ol L
0 - M-' a’b‘-t--bl WWI I"“M\MA h"‘ I-l
Py : 1 I S S S O
1000.00 2000.00 5000.00 10000,00 18000.00
Frequency [MHz]
Final Result
Mo. Frequenocy (P) Heggir; Reading c.f Result Re:ﬁt L;ﬂl Malgﬁir “E.l;';_ﬂ Height Angle
. A ' t v
[MHz] [dB{uv)] [dB(uwv)] [dB(1/m)] [dBluV/m)] [dB{uV/m)] [dB({uV/m)] [dB] [dB] [om] [deq]
1 3216.375 H 49 6 —_— 0.7 48.9 —_— 54, 21 — 898 0.0
2 3246375 H ——— 395 07 — 38.8 540 ——— 5.2 998 0.0
3 326375 V 505 — 07 49.8 — 54.0 42— 2355 548
4 3216375 V — 3B 07 — 37.4 540 ———o 6.6  99.8 3019
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

A WN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
. Band reject filter was used from 1 GHz to 18 GHz

R101 Rev.0
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Cao. Ltd.>> KGY
3m Chamber
Modal Name Modsl Type
Manufacturer :
Maode : N40Q_SP
[dB(uV/m)]
100 ¢ : : N S S S <FCC B GHz 3m>
oo | | A S N T Limit(PK)
c | | | o Limit(AV]
- : : A S S N <N40_SP>
80 F : : : i T Spectrum(H,AV)
C l : 1 1 : 1 1 — SDGCtrUm(H.PK)
70 F 1 1 1 1 1 1 1 1 — SDGCIFUITI(V.AV)
: : ! ! ! Lo —— Spectrum(V,PK)
B0 F ! ! ! 1 Suspected ltem(H)
= ! ! ! ! e Suspected ltem(V)
s S0F : — 1 — = Final kem(H,PK)
s E I I I I I o —5—  Final ltem(H,AV)
— 40 | i i i i —— Final Item(V.PK)
. ! ! ! ! oo —=— Final ltam(V,AV)
30 F i i i i R
” E i i i S A
0 Bmsscm o S el Lol bl A AR
C 1 1 1 1 1 1 1 1
Y- : | S S O O
1000.00 2000.00 5000.00 10000,00 18000.00
Frequsency [MHz]
Final Result
Mo. Frequenocy (P) HeEEir; Reading c.f Result Rezﬁt L'!i“mlll Malgﬁir 'ﬂﬂ’;‘;'w Height Angle
. Ay ' 1 v
[MHz] [dB{uV)] [cB(uV}] [dB(1/m)] [dB(uV/m)}] [dB(uV/m}] [dB{uV/m)] [dB] [dB] [om] [deg]
1 3125000 H 487 —— -1.0 a7 T ——m B4, MBI — Ba B 1226
2 32|15 H ———— 40 4 17 — — %7 540 — 143 B3B8 318.0
a 321w v 1.8 ——— 0.7 5.2 e 540 28 — 2347 Zihd4
4 32991%% V ————o 7 07— - 40.0 540 —— {40 938 3039
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

A WN

QF-QP15-03

. Correction factor = Antenna factor + Cable loss - Amp Gain
. Band reject filter was used from 1 GHz to 18 GHz
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4) 18 GHz to 26.5 GHz

Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :
X Complies

Test Data

CTK Co., Ltd.

3m Chamber

[dB(

Modsl Name
Manufacturer
Mods

<<CTK Co. Ltd.>>

Modal Type

. B_18G

—-c
8=
3

110

100

90

80

70
60

Level

50

40
30

|

]

!

20

”§

/]

patere

10

0

=
&

D -
Ll

18000.00

20000.00 22500.00

Frequency

KGY

<FCC B GHz 3m>

<B_18G>

25000.00 26500.00
[MHz]

Limit(PK)
Limit(AV)

Spectrum(H,AV)
Spectrum(H.PK)
Spectrum(V,AV)
Spectrum(V,PK)

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1.

Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.
. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03

R101 Rev.0




TK

CIK Lo L,

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu,

Yongin-si, Gyeonggi-do, Korea

Tel: +82-31-339-9970
Fax: +82-31-624-9501

Report No.:

CTK-2021-02086
Page (41) / (79)Pages

Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies

Test Data

3m Chamber

CTK Co., Ltd.

Model Name
Manufacturaer
Mode

[dB(

=
=

: G_18G

<<CTK Co. Ltd.>>

Model Type

120

110
100

80

80

70

80

Level

Lo L LI LI EL LI BLAL BLLLEL LA BLELLL I i

50

40
30

|

:F__

[
|

20

'S
%

10

0

N N B
L LA
}
4
S

18000.,00

20000.00

22500.00

Frequency

KGY

<FCC B GHz 3m>
Limit(PK)
Limit(AV)

<G_18G>
Spectrum

(H.AV)
SpectrumE
(

H

H,PK)
WVLAV)
V,PK)

Spectrum
Spectrum

25000,00 26500.,00
[MHz]

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

wWN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT20), Lowest channel (Worst case)

The requirements are :
X Complies

Test Data

CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber

Modsl Name Modsl Typsa
Manufacturer :
Mode : N20_18G

[dB(

-

M2

a=
3

<FCC B GHz 3m>
Limit(PK)
Limit(AV)
<MN20_18G>
Spectrum(H,AV)
— Spectrum(H,P J
—— Spectrum(V,A
Spectrum(V,P )

110
100
80
80
70
80
50

i i
i e P, T ™ 1 1 1 1
30 , n

Level

20
10

0
18000.00 20000.00 22500.00 25000.00 26500.00

Fraquency [MHz]

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss - Amp Gain

W N
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X Complies

Test Data

3m Chamber

CTK Co., Ltd.

Maodsal Name
Manufacturer
Moda

[dB(uV/m)

- NA0_18G

<<CTK Co. Ltd.>>

Modeal Type

120

110
100

S0

80

70

60

Level

50

40
30

|

i

|

"
—

i

20

4
)

]

d

|

3

U

Ny

10

0

18000,00

20000,00

22500.00

Freguency

25000.00 26500.00

[MHz]

KGY

<FCC B GHz 3m>
Limit(PK)
Limit(AV)
<N40_18G>
Spectrum(H
Spectrum(H
Spectrum(V,AV)
Spectrum(V,

AV
PK)

PK)

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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5) Restricted Frequency Bands

Test mode : 802.11b, Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHZz)

The requirements are :

Final ltem(H,AV)

Level
(=)}
=1

Xl Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Modeal Mame : Modal Type
Manufacturer :
Modg : B_BE1
dB(uv/m)
[ A A <BE_2310-2390>
110 —— L R Limit(PK)
o o Lo Limit(AV)
100 —— ———T —— <B_BE1>
F b oo oo Spectrum(H,AV)
90 b Lo oo ——— Spectrum(H,PK)
o A A ——  Spectrum(V,AV)
g0 LI I I — Spectrum(V,PK)
—— — — Suspected ltem(H)
70 f—+— — ——— Suspected ltem(V)
S oo oo —S—  Final ltem(H,PK)
—— Final ltsm(V,PK)
+

II.
iu
[ T T T T T T T T T T T :
S T s —— g | Final ltom{v, AV)
40 F——i — — — i i
- | 1 | | | | 1 | | | 1 | | |
L I 1 I I I I 1 I I I 1 I I I
30 E I 1 I I I I 1 I I I 1 I I I
= I 1 I I I I 1 I I I 1 I I I
20 1 — — i i
EoL A R b i i
10 F—=— N — - : :
ol I 1 I I I I 1 I I I 1 I I I
O C 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2310.00 2325.00 2350.00 2375.00 2400.00 242500
Frequency [MHz]
Final Result
MNo_ Freguency (P) Reading Reading o f Beault Result Limit Margin  Margin Height Angle
PK Ay i I AV 4 AN P AV i ]
[WHz] [dB(wv)] [B(uV)] [dB(1/m)] [dBiuV/m}] [dB(u¥/m}] /m)]  [dB(uV/m)] [dB] [a8] [em] [deg]
1 2386777 H ———— 41.2 6.2  — 47 .4 74.0 M0 — 6.6 464 .2 0.0
2 2339.508 H 54.8 —_— 6.2 61.0 — ) 54.0 3.0 ————— 3B6.0 299.4
3 2383.968 ¥V —— 42 .4 64 — 487 M0 @ — 5.3 00.0 185.2
4 2330.0497 54.0 —_— 6.3 61.2 — 54.0 28 — 00.0 296.2
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss - Amp Gain

W N
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Test mode : 802.11b, Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Modsl Type
Manufacturer :
Mode : B_BE2
[dB(uv/m)]
120 ¢ <BE_2483 5-2500>
2 Limit(RMS)
100 E Limit(AV)
E <B_BEZ2>
90 F Spectrum(H,AV)
E Spectrum(H,PK)
80 F Spectrum(V,AV)

Spectrum(V,PK)

i
f
/7 i —
| —

70 —— : ' Suspected Item(H)
= [ : : Suspscted ltem(V)
z 60 T | | —=— Final ltem(H,PK)
= - i | i S Final Itam(H.AV)

50 F ; ; ; : —<— Final ltem(V,PK)

20 E ! ! ! ! ! ——  Final ltem(V,AV)

- i i i i

80 ; | I | | I

20 E : : : : :

10 F—— | ; : E

N | | | |
2450.00 2460.00 2470.00 2480.00 2490.00 2500.00
Fraquency [MHz]
Final Result
Mo. Frequency (P) Reading Beading o f Result Limi Margin  Margin Height Angle
PK AV K AV PK. AV .

[MHz] [aB(uwV)] [dB(uwV)] [d2(1/m)] [dB{uV/m)] [dB{uV/m)] [dB] [da8] om] [deg]
1 2483.506 VW 58.3 — 6.2 64.5 54.0 5 — 89.8 215.7
2 2483550 V ————— 43 4 62 — — 54.0 —_— 44 98,8 289.8
3 2483762 H ——— 4190 62  —— - 8B40 ——— 58 252 730
4 2486975 H 56.3 e 6.2 62.5 54.0 1.5 ———— 0998 50.1

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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Test mode : 802.11g, Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHZz)

The requirements are :

X Complies
Test Data
CTK Co,, Ltd. <<CTK Co. Lid.>> KGY
3m Chamber
Modal Name Modsal Type
Manufacturer :
Mode ' G_BE1
dB(uv/m)
T 7 T T T T T T T T T T T T T T 7T ] <BE_2310-2390>
110 —— R R N L I Lo LimitEPKi
[ T T e Limit(AV
100 F—— —— — — l — <G_BE1>
BRI ! Spectrum(H.AV)
80 f—— - — — ' e S — Spectrum(H,PK)
ol A I T Lo | o .',\ ——  Spectrum(V,AV)
80 — — — I S . ——— Spectrum(V,PK)
T — T — — Vol h\ Suspscted ltem(H)
70 g Suspected ltem(V)
3 E L L e Final ltsm(H.PK)
& B0 P Y v P O T e T T T T = Final ltem(H,AV)
— — T T T T T T T T T T J_LF'/ : : : : ——  Final ItemiV.PK)
50 F—— A——— — ; = — —— Final ltam(V,AV)
- ] 1 T a I I I I I ] ] I I I I 1
40 F—— — — i — i R R —
SEEEEEEEEEEEE RN
SO; I 1 1 I I I I I I I I I I I I 1
o0 B 1 Lo L I L I Lo
BN
10 = —— — : — . T
o Bl i L0 L1 I L1 I L0
231000 2325.00 2350,00 2375.00 2400,00 242500
Fraquency [MHz]
Final Result
Mz. Frequency (P) Reading Beading c.f Result Result Limit Limi Margin Margin Height Angle
PK AV R AV PK AV PR A _
[MH=] [dBluV)] [dB(uV)] [d8(1/m)] [dB(uV/m}] [dBiuV/m}] [dB(uV/m [dB{uV/m)] [dB] [48] [om] [deg]
1 2389 810 W h5 9 e 6.3 622 e 74.0 54 11 ——— B9 B 268.8
2 23@Mem H ————— 40 8 63 — 47 1 74.0 MO — 6.9 348 2450
3 2398 H 548 —— B3 611 R 740 54.0 29 —— 898 2850
4 2300982 V — 4.8 83  —— 48 1 74.0 840 ————o 59 998 2934
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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Test mode : 802.11¢g, Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Modsal Nams Modal Type
Manufacturer :
Mods : G_BE2
[dB(uVv/m)]
120 : : : ! : <BE_2483,5-2500>
- ' ' : | ! LimitEHM)S)
100 E . : : : : Limit(AY
=/ ! ! | ! <G_BE2>
a0 E e — - ; ; Spectrum(H,AV)
S N i i i i —— Spectrum(H,PK)
80 Eafl ! | L | ! ! —— Spectrum(V,AV)
;". : ! ! ! ——— Spsctrum(V,PK) )
70 t t . t | t Suspacted ltem(H
T y i i \_E\ i Suspsected ltem(V)
& 60 E T T T T = Final ltem(H,PK)
- : ! ! ! . ! 5 Final ltsm(H.AV)
50 £ | | | ——— : —— Final ltem(V,PK)
Y ! ! ! ! ! —— Final ltam(V,AV)
- i i i i
e | | | |
20 £ ; y ; i i
1o f—1 ; : ; ;
JE : : | :
2450.00 2460.00 2470.00 2480.00 2490.00 2500.00
Frequency [MHz]
Final Result
Mo. Frequency (P) Reeding Beading o.f Result Result Limit Limit Margin  Margin Height Angle
PK AV ) R AV PK AV 3 AV _
[MH=z] [dBiuv)] [cBluV}] [dB(1/m)] [dBluV/m)}] [dB(uV/m}] [dB(uV/m}] [dB{uV/m}] [dB] [d8] [om] [deg]
1 2483500 H ———— 44 5 6.2 - — — 50.7 74.0 54.0 —_— 3.3 225.7 328.3
2 24838525 V ——— 47 .2 6.2 — — 53.4 74.0 54.0 —_— 0.6 909 3018
3 2483550 H 62.5 —_— 6.2 68.7 —_ 74.0 54.0 53 ——— 909 2807
4 2483 625 ¥ 63.2 —— 6.2 69 4 — 0 540 48 — o8 234
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

wWwN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT20), Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Modal Mame Model Type
Manufacturer :
Mode : N20_BET1
[dB(uV/m)]
T 7 T 7T T T Ty T T T T 77 7 | <BE2310-2390>
110 E L R R R L I I timl’t%iﬁ)}
T T e imit
100 f——1 — — — : — <N2U—BEL>
o T T ey
9 20 T 0 =y =
e —— — — I ll‘ Suspected ltem(H)
70 p—— ——— ——— — F———y Suspscted Item(V)
T EoL L R L L N\ = Finalitem(H.PK)
& 60 T T T 7 = Final ltam(H,AV)
- — T T T T T T T T T T : /‘T” : : : : —— Final |t9m:V.PK)
50 F—— A - I o —— Final ltem(V,AV)
40 E L Lo oo L | I
SRR
NN B
20 F=— R [ — i — 1
o F Lo S A A Lo | A
SN N O O A N A
0
2310.00 2325.00 2350.00 2375.00 2400.00 242500
Fraqusncy [MHz]
Final Result
Mo_ Frequency (P) Reading Reading o f Reault Result Limit Margin  Margin Height Angle
PK AV ) K AV AV P AV ) .
[MHz] [dB{uV)] [dB(u¥)] [d8(1/m)] [dBluV/m}] [dB(uV/m)] [dB{u¥/m)] [dB] [d8] [om] [deg]
1 230504 VvV 619 ——— 6.3 68.2 N 54.0 58 —— o, {985
2 238068 H 805 —— B3 66.8 e 54.0 72— 356.7 2991
3 2380867 H ——— 434 63 ——— 49.7 540 ——— 43 2350 359.0
4 23809068 V @ —m—— 45 6 63 — 51.8 4.0 ———— 2.1 100.0 198.5
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03 R101 Rev.0
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Test mode : 802.11n(HT20), Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Lid.>> KGY
3m Chamber
Modal Name Model Type
Manufacturer :
Mode : N20_BEZ2
[dB(uv/m)]
120 ¢ : : <BE_2483 5-2500>
: ! ! \ LimrtEHM]SJ
100 E ’ Limit(AV
=/ ! \ <N20_BE2>
E | R

90 F Spectrum(H,AV)
o i ——— Spectrum(H,FK)
80 gl ! ! ——— Spectrum(V,AV)
[ ! —— Spectrum(V,PK)
70— ; ; T Suspected ltem(H)
[ ;{/ ! ! ! ; Suspected ltem(V)
z 60 . T T T Final ltem(H.PK)
— E ' | | o ‘L : = Final ltem(H.AV)
50 £ | | | — : ——<«— Final ltem(V,PK)
Y ! ! ! ! ! ——  Final ltam(V.AV)
- | | | |
: ' | | | '
20 £ T i i i i
.- i | | | i
E i | | | i
O C 1 | | | 1
2450.00 2460.00 2470.00 2480.00 2490.00 2500.00
Fraquency [MHz]
Final Result
Mo. Frequency (P) Reading Reeding o.f Reault Result Limit Limit Margin  Margin Height Angle
. I K By P AV L AV _
[MHz] [dBiuV)] [dB(uv}] [d3(1/m)] [dB(uV/m)] [dB{uV/m}] [dB(uV/m}] [dB({uVim)] [dB] [d3] om] [deg]
1 2483 768 H G628 e 6.2 ] e 4.0 54 .0 5.0 . 49 0
2 2483556 H ———m 44 6.2 ——————— 50.9 4.0 54.0 ir.2
3 2483.860 W 65.3 e 6.2 e 4.0 54.0 2121
4 2483738 V ——m— 47 3 62 — o 3.5 74.0 540 288 .2
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

wWN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT40), Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHz)

The requirements are :

X Complies
Test Data
CTK Co,, Ltd, <<CTK Co, Ltd.>> KGY
3m Chamber
Model Name Modsal Type
Manufacturer :
Mode : N40_BEA
[dB(uv/m)]
T 7 T T T T T T T v T v 7 7 7] <BE_2310-2330>
110 E I I L L : R R R LimrtEPKi
- 1 I 1 1 1 I 1 I I 1 I 1 1 I I I I Liml'tAV
T a0 L0 L i L <N40_BE1>
B s Spectrum(H AV)
90 F—— Spectrum(H.PK)
b bt [ [ ] ] ShecumivAy)
o - N L ! /|' R Suspected Item(H)
70 fF—— — — — —f Suspected Item(V)
< L Lo L Lo " AV S — Final ltem(H,PK)
& B0 - " . PR e T T T <) Final ltem(H,AV)
— T T T T T T T T T T T T 1 : : : : : — F!nal |t9mEV.PK?
> ey | | T Finalem(VAv)
S B O B B
0 e
20 E — — — T R i ———
L I O S S S sy s o s e e
F 1 I 1 1 1 I 1 I I 1 I 1 1 1 I I I I
O C 1 | 1 1 1 | 1 | | 1 | 1 Il 1 | | | |
2310.00 2325.00 2350,00 2375.00 240000 2425 .00
Frequency [MHz]
Final Result
No. Frequency (F) F‘ie;;:{iir; Beading c.f Reg#\t Rezﬁt Limit Margin ‘-la;'g"u Height Angle
1 A'l" ; ] '...'
[MH=z] [dBluV)] [dB(uV)] [d8(1/m)] [dBluV/m)] [dBiuV/m)}] [d8] [om] [deg]
{1 2376 H4 541 ——— B2 0.3 ——= 740 sdD 137 ———— 5.0 2709
2 238974 H ———— 406 53 @ — 46.9 74 4840 0
3 23|61 ¥V 537 —— B2 589 —— 740  B40 41 —— 008 2746
4 23074 ¥V ———— 400 53 @ — 47.2 58 998 284
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.
. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT40), Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Modal Name Model Type
Manufacturer :
Mode : N40_BEZ2
[dB(uV/m)]
120 ¢ : : <BE_2483 5-2500>
c | | Limit(RMS)
100 E ! ' Limit(AV)
S e <MN40_BEZ>

90 F ' Spectrum(H,AV)
== , ——— Spectrum(H.PK)
80 E i i ——— Spectrum(V,AV)
E ! ! —— Spectrum(V,PK)
70 E ; ; Suspected ltem(H)
o 60 E ! ! A : Suspectsd Item){\a‘)
& b T T T —=—  Final ltem(H.PK
~ E : i \’.‘M_ | i Final ltem(H.AV)
50 E ; ; : =t : Final ltem(V,PK)
Y ! ! ! ! —<— Final ltam(V.AV)
- i i i
. ' | | '
20 £ T i i i
.- i | | i
E i | | i
O C 1 | | 1
2450.00 2460.00 2470.00 2480.00 2490.00 2500.00
Fregqusncy [MHz]
Final Result
Mo. Frequency (P) Reading Beading c.f Result Result Limit Margin Margin Height Angle
PK o K By AV PK. ao _
[MHz] [dBiuwv)] [dB(uV)] [dB(1/m)] [dB(u¥/m)] [dBiuV/m)] [dB{uV/m)] [dB] [d8] [om] [deg]
1 24836806 V ———— 45 1 6.2 - — — 2.3 540 e T e g /894
2 2484 100 H 50 3 e 6.2 655 e 540 8.6 45 9
3 2434660 H ——— 44, 6.2 —— - 50.3 540 ———o 72.7
4 2485031 VW 62. 1 ——— 6.2 68.3 e 54.0 5.7 211.0
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain
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[Variant Model : WizFi320-CON]
Test results
1) 9 kHz to 30 MHz
Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Model :
Test Mode ' B2_9k
Tester P KGY
[dB(uV/m)]
140 T T T R ™| <3m(Loop) FCC PART15C_9
130: I 1 I N B B | I I [ N B | I I L IR O N I | I Liml‘t(QP:
o e A Lo ARy | <B2_8k>
120 E B o o | Spectrum(H,PK)
E 1 1 "I'---L___l__l [ 1 [ R 1 [ 1 _ Spectrum(‘v’.PK]
110 E I N S N N AR — I Suspected ltsm(H)
oo fl—— L L L] Suspected ()
90 Hr
T 80—ttt — e l
S 70 e
60—ttt o bl S i
s | A | R Lo !
E Y " i R R
405 |: |]:Ih|: W L | [N (AL
80 I I I : : : : [N 1
20 f—— l R
10 E L0 i L1 i L0 niii I
0.009 0.100 1,000 10,000  30.000
Frequency [MHz]
Spectrum Selection
Mo. Fregquency (P) Reading c.f Resul t imit Margin Height Angle
PK QP QP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 5.236 V¥ 25.2 25.4 50.6 £63.5 18.9 100.0  252.0
2 5.236 H 24.9 25.4 50.3 63.5 19.2 100.0  252.0
3 9.523 H 24.5 26.0 50.5 £63.5 19.0 100.0 9.0
4 14.284 H 24.1 6.2 50.3 £63.5 19.2 100.0 4.0
5 14.284 ¥ 24.0 26.2 50.2 69.5 19.3 100.0 28.0
B 15.713 ¥ 27 .4 26.3 53.7 63.5 15.8 100.0 4.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

. This data is the Peak(PK) value.
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Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Modal :
Test Mode tG2_9k
Tester P KGY
[dB(uv/m)]
140 R R R ] <3mlLoop) FCC PART15C_9
]80: 1 1 | I R I I A § 1 1 | I B I A 1 1 | I R B I 1 Liml‘t(QP:

e Lo o | <G2_8k>
120 ¢ i~ EEEEEEEL R X Spectrum(H.PK)

E | | --I"--l__I_III | [ R A | [ N | _ Spectrum(VIPK]
10— — Suepoctoa fom(t)
100 Suspected ltem(V)
90 -

T 80 e e :
S T
60 f———f i L e
50 H—! iii’iii'_.;.’ﬂ‘,,’iiiiii P4t @ d
402 I i i wh b o
30 " A : e / ;
20 f—H+— : s EEEEEE R
10 E R N R RS Lot |
0.009 0.100 1.000 10,000  30.000
Frequency [MHz]
Spectrum Selection
Mo. Freguency (P) Reading c.f Besult Limit Margin Hezight Angle
PK. QP ap
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deq]
1 5.23% W 25.5 25.4 0.9 . 18.6 100.0 288.0
2 13.810 H 25.1 26.2 51.3 £9.5 18.2 100.0  101.0
3 14.284 H 23.7 26.2 49.9 69.5 19.6 100.0 283.0
4 14.288 W 23.8 26.2 50.0 69.5 19.5 100.0 228.0
5 19.526 H 23.3 8.7 50.0 9.5 189.5 100.0 283.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

auabhwWN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)
. This data is the Peak(PK) value.
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Test mode : 802.11n(HT20), Lowest channel (Worst case)

The requirements are :
X Complies

Test Data

Test Modsl
Test Mods
Tester

- N20_2_9Kk
| KGY

[dB(uV/m)]

<<Radiated Emission>>

140

<3m(Loop) FCC PART15C_9
Limit(QP)
<N20_2_9k>

120 |

110 |

Spectrum(H,PK)
Spectrum(V,PK)
Suspeacted ltem(H)

100 F

90 F

80 |

Level

70 |
60 |

50 F

1
I
1
1
1
I
I
I
1
I
T
I
1
I
I
I
|
1
I
|
1
I
|
T
1
!

40 |

30 §
20 |

=
= /
I ISR N S U S (SN S U EPI IS RN S

-IO_ I I .

0.009 1.000

Fraquency

10.000  30.000

[MHz]

Spectrum Selection

No. Frequency (P) Reading c.f Resul t
PK
[MHz] [dB(wW)] [ /m)] [dB(uV/m)]
1 15717 H o 241 3 50.4
7.7 .8

dB(1
26
2 20.474  H 1 26

44.5

Remark :

Limit
apP
[dB(uV/m)] [dB]
£9.5 19.1
69.5 25.0

Margin
QP

Angle

[deg]
246.0
262.0

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

ubhwWN

. This data is the Peak(PK) value.
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. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :
X Complies

Test Data

<<Radiated Emission>>

Test Modsl :
Test Mode : N40_2_9k
Tester P KGY

[dB(uV/m)
140

130
120
110
100
90
80
70
60
50
40
30
20

I
10 .
0.008 0.100 1.000 10,000  30.000

Frequency [MHz]

<3m(Loop) FCC PART15C_9
Limit(QP)
<N40_2_9k>
Spectrum(H,PK)
Spectrum(V,PK)

Level

LB SRS LS L LN RN SN N R

e
=
Fr=1T-- ;"_—_______'__ __-___.;_____-__ ==

Result : There are more than 20 dB of margin compared to the reference value.

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

. This data is the Peak(PK) value.
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2) 30 MHz to 1 GHz
Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Model
Test Mode : B2_30M
Testar » KGY
[dB(uV/m)]
S : T T 1 T 1T 7| <3mFCC Class B>
- g IR S T T i i g S A B Limit(QP)
i T R R | | oo <B2_3omM>
50 —— l l — Spectrum(H,PK)
S S S A ! : L b b4 b T Seectrum(V.PK)
B 1 1 1 1 [ 1 | I | ] ] [ SUSDQCth Item(H)
i ' R I i | ' A Suspected ltam(V)
0 [t —
s bbb IR R T
o L R | | E 'w
TR N Y.
10— Ao | A
oL R S R R T I I A R R N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Spectrum Selection
No. Freguency (P) Reading c.f Besult Limit Margin Height Angle
PK QP aP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 35.083 v 3.5 -9.2 25.3 40.0 14.7 101.0  189.0
2 160.980 v 42 .4 -12.9 29.5 43.5 14.0 101.0  389.0
3 159.980 H 42 .0 -12.9 29 .1 43.5 14.4 209.0 318.0
4 815.084 Y 32.1 3.4 35.5 46.0 10.5 101.0 275.0
5 815.943 H 32.3 3.5 35.8 46.0 10.2 100.0 174.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.
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Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
<<Radiated Emission>>
Test Modsl :
Test Mode : G2_30M
Tester  KGY
[dB(uV/m)]
O T T T : T T 1 1 1 1] <a3m FCC Class B>
- R T R R | | A R R Limit(QP)
C A T R R | i Lo [ <G2_30mM>
50 — I I —— Spectrum(H,PK)
A A R A : L b T Spectum(VPK)
B I 1 1 [ I 1 1 1 | [ Suspected “Bm:H)
C | R i ' ' R B Suspected ltem(V)
0 f————— ——
§ sof——
10—l Ly RS S
oL R T R R T I I P R T T
30.000 50.000 100,000 500,000 1000,000
Fraquency [MHz]
spectrum Selection
No. Frequency (P) RBeading c.f Besult Limit Margin Height Angle
PK QP aP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 32546 3.6 -7.9 26.7 40.0 13.3 101.0  185.0
2 159.880 42 .0 -12.9 29.1 43.5 14.4 101.0  305.0
3 159.980 H 41.9 -12.9 29.0 43.5 14.5 194.0 322.0
4 814.973 H 30.4 3.4 33.8 45.0 12.2 194.0 205.0
5 817.519 v 29.3 3.6 32.9 45.0 13.1 101.0 282.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

A WN
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. Result = Reading + c.f(Correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain
. This data is the Peak(PK) value.
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Test mode

The requirements are :

: 802.11n(HT20), Lowest channel (Worst case)

X Complies
Test Data
<<Radiated Emission>>
Test Model :
Test Mode T N20_2_30M
Tester  KGY
[dB(uVv/m)]
i : T 1 1 1 | 1| <3mFCC Class B>
- i I R i i I R S T Limit(QP)
C | A T R | | Co <N20_2_30M>
50 I — I I —— Spectrum(H,PK)
A S S A N : L4t b 4|| T Seectrum(V.PK)
B 1 1 1 1 [ 1 | I | | | (I SUSDQCth HBI’I’I:H)
C ' R : i ' A S R Suspsctad ltem(V)
0 ottt -
NN Y .
10 [— L A
oL I PR R T T I I A T
30.000 50.000 100,000 500.000 1000.000
Fragusncy [MHz]
Spectrum Selection
Mo. Freguency (P) Beading c.f Result Limit Margin Height Angle
PK QP QP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 159.880 V 42,2 -12.9 £9.3 43.5 14.2 101.0  182.0
2 159,980 H 42 .1 -12.9 29.2 43.5 14.3 194.0  336.0
3 807.819 H 30.4 3.2 33.6 46.0 12.4 101.0  205.0

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(Correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

4. This data is the Peak(PK) value.
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X] Complies
Test Data
<<Radiated Emission>>
Test Maodasl :
Test Mode : N40_2_30M
Tester  KGY
[dB(uVv/m)]
S : T T 1 1 1 1| <3m FCC Class B>
- | R | | A Limit(QP)
C | A | | Vo [ <M40_2_30M>
50 I — I I —— Spectrum(H,PK)
r | R ! ! P Spectrum(V,PK)
B 1 1 1 1 [ 1 I | I | | (I SUSDQCth Item(H)
C | N : ' | R A Suspected ltem(V)
0 f—————+ —
N | T
g 20—t IR IR
Y. PHE I MRS SN
oL I R R T I I R T R
30.000 50.000 100,000 500.000 1000.000
Fraquency [MHz]
Spectrum Selection
No. Freguency (P) PBeading c.t Resul t Limit Margin Height Anagle
PK QP aP
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [deg]
1 159.980 Vv 43 .5 -12.9 30.6 43.5 2.9 101.0 321.0
P 159.980 H 43,2 -12.9 30.3 43.5 13.2 209.0  330.0
3 320,030 H 39.7 -8.2 31.5 45.0 14.5 100.0  322.0
4 803.090 H 29.0 3.1 32.1 45.0 13.9 100.0  185.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(Correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

4. This data is the Peak(PK) value.
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3) 1 GHz to 18 GHz

Test mode : 802.11b, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Lid.>> KGY
3m Chamber
Modsel Name Model Type
Manufacturer :
Mods B _2 5P
[dB(uV/m)]
100 ¢ : : R <FCC B GHz 3m>
a0 b : | | | L Limit(PK)
: ; : T : N Limit{AY)
r 1 1 1 1 1 1 1 1 {B_E_SP)
80 ¢ i i i i i i i i Spectrum(H,AV)
F ! ! ! ! I —  Spectrum(H,PK)
70 3 1 | | | 1 1 [ . Spectrum(V.AV)
E I | | oo —— Spectrum(V,PK)
B0 ; ; ; — Suspectad ltem(H)
= ! : : : 1 Suspectad ltem(V)
B S0¢ ; B A ~—— Final ltem(H,PK)
& E i I I I i [ = Final ltem(H,AV)
— A0 F T T i i — Final ltem(V,PK)
F i i i A T T —— Final ltem(V,AV)
30 | : i i i T
50 E | i i S T A
10 M e ——
R N iy
1ok : 1 I T S I N
1000,00 2000.00 5000.00 10000.00 18000,00
Fraquency [MHz]
Final Result
Mo. Frequency (P) Reading Reading o f Result Result Limit Limit Margin  Margin Height Angle
PK o K Ay PK AV PK. o _
[MHz] [dBluv)] [dB(uV)] [dB(1/m)] [dBlu¥/m)] [dB(uV/m}] [dB(uV/m}] [dB(uV/m)] [dB] [d8] [cm] [deg]
1 3112.250 H 49 1 ——— -1.0 48 .1 e 74.0 54.0 &8 — 2260 267.3
2 326375 H ——— 38.0 0.7 — — 38.3 74.0 54.0 e 15.7 908 338.8
3 3216.375 W 49.9 ——— 0.7 49 2 e 74.0 54.0 248 ——- 235.0 &57.4
4 3216375 V ——— 38.0 0.7 — — 37.3 74.0 B4.0 —_— 168.7 ga.g a2y
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

4. Band reject filter was used from 1 GHz to 18 GHz

QF-QP15-03 R101 Rev.0
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Test mode : 802.11g, Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co, Lid.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode :G_2_SP
[dB(uv/m)]
100 ¢ : : N S S <FCC B GHz 3m>
a0 E i i i i I T Limit(PK)
g | | | Lo 1 Limit(Av)
: : : N N S N <G_2_8P>
80 | : i : : ] Spectrum(H,AV)
b : : : : T — Spectrum(H,PK)
70 F 1 1 1 1 1 1 1 1 E— Spectrum[V.AV)
- | | ' | o — Spectrum(V,PK)
B0 F ; ; ; —— Suspected ltem(H)
s ! ! ! ! e A Suspected ltem(V)
o 0F : : —— —=— Final tem(H.PK)
& E I I i I i [ —&—  Final ltem(H,AV)
— A0 | i i T i — Final ltem(V,PK)
F i i i A T R —<— Final ltem(V.AV)
30 . ! ! 1 ! 1 ! ! !
: | I
20 : 1 1 1 I 1 I I |
10 et T “‘ l
0 b A\ el il sl AV
F | | | | I
-10 C 1 1 1 1 1 1 1 1
1000.00 2000.00 5000.00 10000.00 18000.00
Fraqusncy [MHz]
Final Result
Mo. Frequency (P) Reeding Reading c.f Result Result Limit Limi Margin Margin Heigh Angle
K A PH AV FE A
[MHz] [dBluV)] [aB(uV)] [dB(1/m)] [dBluV/m)] [dBiuV/m}] [dB(uV/m)] [dB(uV/m)] [dB] [48] [cm] [deg]
1 3216375 H 48 6 s 0.7 L. e 74.0 54 0 Ml — ga.a 0.0
2 3635 H — 383 07 — — 386 74.0 54 0 — 154 ga.a 3220
3 3216.375 W 501 e 0.7 49 4 e 74.0 54 0 248 —- 2364 587
4 3263IFH ¥V ———m ara 17 — — ar A 0 540 —  16.8 B 8 30045

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

AWN

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
. Band reject filter was used from 1 GHz to 18 GHz
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Test mode : 802.11n(HT20), Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode : N20_2_SP
[dB(uv/m)]
100 ¢ : : N S N B B <FCC B GHz 3m>
90 E i i : i L Limit(PK)
C i i i i P Limit(AV)
- : : : Lo <N20_2_SP>
80 ¢ : : i : A Spectrum(H,AV)
E j 1 T T T T T T — Spectrum{H.3<)
70 E 1 1 1 1 1 1 [ - Spectrum{V.AV}
E i i | IR —— Spectrum(V,PK)
60 £ ; ; ; T Suspected ltem(H)
& ; ; ; — Suspected Item(V)
3 E 1 1 1 1 1 1 1 1 —4=——  Final ItemHAV]
— 40 F : = : —— Final ltem(V.PK)
E ! ! ! ! O ——  Final ltem(V.AV)
30 i i i T
BT P =
10 2 : vV— S B S o
1Y ORISR SO, . | SN S PR SN L e i
_‘]O : 1 1 1 1 1 1 1 1
1000.00 2000.00 5000.00 10000.00 18000.00
Freguency [MHz]
Final Result
No. Freguency (P} Reading Hegﬂi1g o.f Resul t F‘es:_L. t Lgi: L;‘rnlit “EIE'EM 'ulﬂ'g'%in Height Angle
] [B()] [B)] [B(1/m)] [BlW/m] [Buv/m)] [BlW/m] [B(W/m] [@B]  [B] [on] [deg]
1 3216375 H — — 3G 4 0.7 = — 8.7 74.0 54.0 —_— 15.3 998 3185
2 3216.375 v 487 _ — 0.7 4480 — 74.0 54.0 H0 — 233.4 58.4
3 3635 V —— ar.g 0.7 — ar.2 74.0 54.0 e 6.8 90.8 305.0
4 3216.375 H 48 .1 _ — 0.7 47 .4 ——— 74.0 54.0 28 —— 908 1185
Remarks
1. Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

A WN

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
. Band reject filter was used from 1 GHz to 18 GHz

R101 Rev.0



TK

CIK Lo L,

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu,
Yongin-si, Gyeonggi-do, Korea

Tel: +82-31-339-9970
Fax: +82-31-624-9501

Report No.:

CTK-2021-02086
Page (63) / (79)Pages

Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co. Ltd.>> KGEY
3m Chamber
Model Name Model Type
Manufacturer :
Mode : N40_2_SP
[dB(uv/m)]
100 ¢ : : S B <FCC B GHz B(m>
E i i i i L0 Limit(PK)
90 ! ! A R B Limit(AV)
E ! ! ! ! o <N40_2_sP>
80 l : l l N Spectrum(H,AV)
= ! ! T T T T —— Spectrum(H,PK)
70 E ] 1 ] ] 1 o ——  Spectrum(V,AV)
E i | i Lo —— Spectrum(V,PK)
60 - ; ; ; —— Suspected Item(H)
& ; ; ; ] Suspected Item(V)
3 E 1 1 1 1 1 1 1 1 ——&=— Final ItemHAV)
— 40 | | | — Final ltem(V,PK)
: ! : : ! oo ——  Final Item(V,AV)
30 F ! | | T R B R
WS X PSS P o = wre T
10 B : : e
IS SRR SOV S S g o S0, STVl
_‘IO : 1 1 1 1 1 1 1 1
1000.00 2000.00 5000.00 10000.00 18000.00
Frequency [MHz]
Final Result
No. Freguency (P) Hesﬁi"lg HEE‘I.::Iri"Ig o.f Resul t F‘BE‘I.L t LiJHni: Lmit 'ulelglgi"l 'ulﬂ'g'%in Height Angle
¥ A \
[MHz] [dB({uwV)] [dB(uv)] [dB(1/m}] [dB{uV/m)] [dB{u¥/m)] [dB(uN/m)] [dB(uV/m]] [dB] [dB] [cm] [deg]
1 3228125 H g 4 — — 0.7 487 —— 74.0 54.0 23 — @38 3599
2 322125 H — — 41.3 0.7 = === 40.6 4.0 54.0 —_— 3.4 @38 3208
3 322125 Vv 51.3 — — 0.7 50.6 —_— 4.0 54.0 2.4 — 235 .4 53.0
4 3220125 V — — 40 .8 0.7 = =—= 40.2 4.0 54.0 —_— 3.8 @38 2899
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in

stand-up position(Z axis) and the worst case was recorded.
. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
. Band reject filter was used from 1 GHz to 18 GHz

A WN

QF-QP15-03
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4) 18 GHz to 26.5 GHz

The requirements are :

X Complies

Test Data

Test mode : 802.11b, Lowest channel (Worst case)

3m Chamber

CTK Co., Lid.

Model Name
Manufacturer
Mode

[dB(uv/m)]

:B2_18G

<<CTK Co, Lid

Mode

=

| Type

120

110

100

g0

KGY

<FCC B GHz 3m>
Limit(PK)
Limit(AV)
<B2_18G>

Spectrum
Spectrum

E— v

v
]

80

70

60

Level

50

e w W ¥ g
30

7

A h N e,

20

R

\J

10

0

18000.00

20000.00

22500.00
Frequency

25000.00

(H.AV)
(H,PK)
Spectrum(V,AV)
Spectrum(V,PK)

26500.00

[MHz]

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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The requirements are :

X Complies

Test Data

Test mode : 802.11g, Lowest channel (Worst case)

3dm Chamber

CTK Co., Lid.

Model Name
Manufacturer
Mode

[dB(uV/m)]

;82_186

<<CTK Co. Ltd.>>

Maodel Type

120
110

100

90

KGY

<FCC B GHz 23m>

Limit{PK)
Limit(AV)

<G2_18G>

80

70

60

Level

50
40

|

"4
- 350 N 1 O A

[___ I A Y IS N

P

i

F,
Fa

——

30
20

A
k|

4

e
\r'nl ]

[l

A &

10

0

18000.00

20000.00

22500.00
Frequency

25000.00 26500.00

[MHz]

Spectrum(H
Spectrum(H
Spectrum(V,
Spectrum(V,

AY)
PK)
V)
K)

]

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

wWN

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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The requirements are :

X Complies

Test Data

Test mode : 802.11n(HT20), Lowest channel (Worst case)

3m Chamber

CTK Co., Ltd.

Model Name

Mode

[dB(uv/m)]

Manufacturer
T N20_2_18G

<<CTK Co. Ltd.>>

Maodel Type

120
110

100

890

80

7o

60

Level

50

|

30
20

|

i

/]

10

0

18000.00

20000.00

22500.00
Frequency

25000.00 26500.00
[MHz]

KGY

<FCC B GHz 2m>

Limit(PK)
Limit(AV)

<N20_2_18G>

Spectrum(H,AV)
Spectrum(H,PK)
Spectrum(V,AV)
Spectrum(V,PK)

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

W N

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT40), Lowest channel (Worst case)

The requirements are :

X Complies
Test Data
CTK Co., Lid, <<CTK Co, Lid.>> KGY
3m Chamber
Maodel Name Maodel Type
Manufacturer :
Mode P N40_2_18G
[dB(uv/m)]
120 g7 N T T | <FCC 8 GHz am>
110 E I I : I I I I R I Limit(PK)
E | | ' | | | | R T A P Limit(AV)
100 E I I T I I I I —— — <N40_2 18G>
E | | 1 | | | | | | | 1 1 1 Spectrum(H,AV)
E | | | | Lo I R - Spectrum(V,AV)
T S s Spectrum(V PK)
70— i | R R T
[+T) . I I 1 I I I I I I I 1 1 1
= C | | 1 | | | | | | | 1 1 1
&g S S
50 fF— i i - N S T

Wwﬁ‘
30 =

20

10

0

18000.00

20000.00

22500.00
Frequency

26000.00 26500.00
[MHZ]

Result : There are more than 20 dB of margin compared to the reference value.

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

W N

QF-QP15-03

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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5) Restricted Frequency Bands

Test mode : 802.11b, Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHZz)

The requirements are :

Xl Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Maodel Type
Manufacturer :
Mode ' B_2_BE1
[dB(uv/m)]
120 £ T ] N T : N <BE_2310—23${]0>
Foo L L L : it A Limit(PK)
B R o Do T Limit(AV)
100 B — — — : ; : <B_2_BE1>
BRI Spectrum(f,AY)
00 F— | I S P S I \ S —— Spectrum(H,PK)
E ol RN N Lo : ﬁ: v~ \\ ——— Spectrum(V,AV)
B0 F—— T I ——— — T N Spectrum(V,PK)
SN Suspected ltem(H)
70 f— T\ Suspected Item(V)
= L o Lo L ! P € Final Item(H,PK)
& B0 — 7 T T R —&=—  Final ltem(H.AV)
- — T T T T T T T T T [ T T 1 I : I : —=——  Final |tem(VPK}'
50 B R — I R .y S ————+— ——<— Final Item(V,AV)
_ 1 1 1 [ 1 1 1 1 I 1 1 1 1 1 1 1
40 F——— 1 — — ; —
30 e
20 1! T — T I —
10 F—— e
o: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2310.00 2325.00 2350.00 2375.00 2400.00 2425.00
Freguency [MHz]
Final Result
Mo. Freguenoy (P) Reading Reading o.f Resul t Result Limit Limit Margin Margin Height Angle
B A P R e AV K AV
[MWHz] [dB(uv)] [dB(uw)] [dB(i/m)] [dB{uV/m)}] [dB{uV/m}] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [deg]
1 2388458 H — — 41.3 6.2 = — A7 .5 4.0 54.0 —_— 6.5 298 0.0
2 23177 H 53.6 — — 6.2 59 8 —_— 4.0 54.0 4.2 —- 2383 0.2
3 2380485 W 60.6 —_— 6.2 B66.8 —_— 4.0 54.0 7.2 —— 223.0 107.8
4 23087 V —mm 45 7 6.3 === 53.0 4.0 54.0 —_— 1.0 9098 3589
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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Test mode : 802.11b, Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies

Test Data

CTK Co., Ltd,
3dm Chamber

Model Name

Manufacturer :

<<CTK Co, Ltd.>>

Maodel Type

KGY

Mode : B_2_BE?2
[dB(uv/m)]

120 T T T T T -
F 1 | 1 1 1 <B:_24835_2500>

110 E | : : : _imitEPK}
E | -“""‘“"ﬁq.,' g g ' ——  Limit(RMS)

100 E f’/‘” : \ ; T ! Limit(AV)
. /)/ : \\\ ! i i <B_2_BE2>

a0 E ! ! ! : Spectrum(H,AV)
E //l | | | i Spectrum(H,PK)

80 F T 1 : : : Spectrum(V,AV)
E / | | i ; : Spectrum(V,PK)

70 ; ; ; ; Suspected ltem(H)
= = : : : ! Suspected ltem(V)
& 60 # i . Final Item(H.PK)

-~ E | | Final Item(H,AV)
50 F : : : ' ; Final Iltem(V,PK)
P i i i i i —— Final ltem(V.AV)
30 F—— l : : :

20 £ : : : : :

10 F—— l Z Z Z

0 E 1 1 1 1 1
2450.00 2460.00 2470.00 2480.00 2490.00 2500.00
Frequency [MHz]
Final Result
Mo. Freguenoy (P) Reading Reading o.f Resul t Result Limi Limit Margin Margin Height Angle
FK AV P AV 2 AV PK Ay

[WHz] [dB{uV)] [dB{uwV)] [dB({i/m)}] [dB({uV/m)] [dB{uV/m)] [dB(u¥/m)] [dB(u¥/m)] [dB] [dB] [om] [deg]
1 2480.206 H 531 e 6.3 59.4 — 74.0 54.0 14 e 355.9 86.3
2 2486781 H — — 41.0 6.3 e 47.3 74.0 54.0 ——— 7 464.3 359.9
3 2483800 VW .7 — — 6.2 60.9 —_— 74.0 54.0 3.1 — 90,8 68.9
4 24835606 V — — 42.4 6.2 e 48.6 74.0 B54.0 ——— 5.4 0.8 3549

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03
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Test mode : 802.11g, Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHZz)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co. Lid.>> KGY
3m Chamber
Model Name : Model Type
Manufacturer :
Mode G_2_BE1
[dB(uv/m)]
120 N N T ! N <BE_2310—23€(10>
E o R Lo L I A et Limit(PK)
R T T T A R IR sdnabong Limit(AV)
100 B—r— — — — I it <G_2_BE1>
SRR RN el Spectrum(H,AV)
op — I I I TR I TR I I I I I,:'n .- _ Spectrum{le’-{)
Eoo Lo Lo Lo | ’.'.: Lo :,||I ———  Spectrum(V,AV)
80 F—— T — T — I f'f'-': T Spectrum(V,PK)
BNy Suspected ltlem(H)
70 F—— — R I Ry Suspected ltem(V)
© Eoo oo P b A\ = Final Item(H.PK)
3 60 ] T T T T —=—  Final ItemHAV)
- — T T T T T T T T T T T 1 “)I_,/ : I : : ——  Final |tem(VPK}'
50 B - T O v J ; | ——<— Final ltem(V,AV)
- 1 I I 1 [} I 1 I 1 1 I I I 1 I 1 1
40; — — — T — i —t—T
30 e
20; — — — — —
10 ft—t e e e
O: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2310.00 2325.00 2350.00 2375.00 2400.00 242500
Frequency [MHz]
Final Result
MNo. Frequency (P) Reading PReading o.f Resul t Result Limit Limit Margin Margin Height Angle
4 AV P A = A P ]
[MHz] [dB({w)] [dB{uwv)] [dB{1/m}] [dB(uV/m})] [dB{uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [d=g]
1 2387.007 H 53 .1 — — 6.2 59 3 —_— 74.0 54.0 My — 484 2 2.5
2 2389 551 H — — 40 .4 6.3 = — 45 7 74.0 540 —_— 7.3 3427 0.0
3 23819 W 8.5 —_— 6.2 647 —— 74.0 540 B3 — 232 2485
4 23708 OV — — 437 6.3 == 50.0 74.0 54.0 —_— 4.0 356 .4 0.1
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss - Amp Gain

W N
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Test mode : 802.11¢g, Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Lid, <<CTK Co, Lid.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode P E_2_BEZ2
[dB(uv/m)]
120 : : : <BE_2483,5-2500>
\ i i i E— _imitEH\rIJS}
! ! ! Limit(AV
100 ! ! \\ ! ! ! <G_2_BEZ2>
an ; ] ! ! ! Spectrum(H,AV)
| | \\ | | | —  Spectrum(H,.PK)
80 E I T - I I I Spectrum(V,AV)
! ! "\ N, " ! ! —— Spectrum(V,PK) )
70 ; : ; ; Suspected ltem(H
o i | W | | Suspected ltem(V)
2 40 I I ' : —&— Final Item(H,PK)
O F 1 ] -N"\-q., I .
-~ £ | ' ! . | . = Final ltem(H,AV)
50 F : : : i ! ' —<— Final ltem(V,PK)
E ! ! ! ! ! —— Final ltem(V,AV)
40 - 1 1 ] ] ]
30 F : : : : :
20 : : : : :
10 F—— Z Z Z Z
O E 1 1 1 1 1
2450,00 2460,00 247000 2480,00 2490,00 250000
Freguency [MHz]
Final Result
Mo. Freguency (P} Reading Reading o.f Resul t Result Limi Limit Margin Margin Height Angle
PK AV P AV BK A P AV
[WHz] [dB(uv)] [dB{uwv)] [dB(1/m)] [dB(u¥/m)] [dB(u¥/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [deq]
1 2483538 V ——— 435 6.2 e 408 74.0 540 ——— 42 2377 2128
2 24836068 H -——— 408 B.2 e 47.0 74.0 40 ——— 7.0 23452 216
3 2483725 H 835 ———— 6.2 59.7 —_ 74.0 54.0 43 — 2230 3327
4 2483775 V B8 ——— 6.2 85.0 —_— 74.0 54.0 8.0 ——- 4843 807
Remarks
1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.
2. Result = Reading + c.f(correction factor)
3. Correction factor = Antenna factor + Cable loss - Amp Gain
QF-QP15-03 R101 Rev.0
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Test mode : 802.11n(HT20), Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co. Lid.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode : N20_2_BE1
[dB{uv/m)]
120 p=— T N T ! N <BE_2310—235?0>
Eo R R I ! AT Limit(PK)
1o oo R B T T P i [ .I'-'. Limit(AV)
100 F—— — — — : .'-’_h..,....‘m ) <Nz20_2_BE1>
B EEEEE R Spectrum(H,AV)
90 F—— e S R Spectrum(H,PK)
Eoro I T T [ T o | )Z| - |FL||I ——  Spectrum(V,AV)
80 F—T I — I —— - — T Spectrum(V,PK)
SIS, Suspected Item(H)
70— R N T AT \' Suspected Item(V)
=S S T N T N O T IO Qi L V) o Finalltem(H.PK)
> 60 -" yv o’ S S — —&—  Final ltem(H.AVY)
- - T T T T T T T T T T T T 1 _L_/I : : : : - :.Iﬂal |tem(VPK}
50 Fr——— R - I — e T | ——<— Final ltem(V,AV)
- I 1 [ I 1 I T I I 1 1 I 1 I 1 I I I
40; — — 1 B — e
20 F—————
20 f—————
10 e
0: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2310.00 2325.00 2350.00 2375.00 2400.00 2425.00
Frequency [MHz]
Final Result
Mo. Freguenoy (P} Reading Reading o.f Resul t Result Limit Limit Margin Margin Height Angle
R AV ) K M PK AV PR Ay
[MWHz] [dB{uv)] [dB(uV)] [dB(1/m)] [dB{uV/m)}] [dB{uV/m)}] [dB(uV/m}] [dB(uV/m)] [dB] [dB] [cm] [deg]
1 231230 H 582 —— B2 59.4 — el 74.0 54.0 s — 99.8 244
2 4 281 H — — 40.5 6.2 = — 487 74.0 54.0 —_— 7.3 344 2 358.9
3 848 v 56 .4 — — 6.2 B62.6 —_— 74.0 54.0 H4 —- 353.9 ar.7
4 A38 VvV — — 43 .3 6.2 = === 4395 74.0 54.0 —_— 4.5 353.9 0.0
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT20), Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode t N20_2_BEZ
[dB({uv/m)]
120 ¢ ! T ! <BE_2483.5-2500>
= \ | i | — Limit(RMS)
100 E : : : ._imiJ[(AVJ
g {z’l\ : : ! <N20_2_BE2>
90 ! . . Spectrum(H,AV)
/| ! | | | Spectrum(H,PK)
80 A I I I Spectrum(V,AV)
?J'. i ! ! Spectrum(V,PK)
70 = ; ; Suspected ltem(H)
o E ! Suspected ltem(V)
5 60 F Final Item(H,PK)
~ E Final ltem(H.AV)
50 Final ltem(V,PK)
40 f Final ltem(V.AV)
30
20 E
10
O F
2450.00 24680.00 2470.00 2480.00 2490.00 2500.00
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Reaul t Resul t Limit Limit Margin Margin Height Angle
PK AV PE AV P Av P /
[MHz] [dB{uV)] [dB(uwV)] [dB(1/m}] [dB{uV/m)] [dB{uV/m)] [dB(uW/m)] [dB(uV/m)] [dB] [dB] [cm] [deg]
1 24836258 H — — 409 6.2 = — A7 A 74.0 54.0 —_— 6.9 348 .3 246
2 24836825 V — — 439 6.2 = =—= 501 74.0 54.0 —_— 3.9 2351 2241
3 2483894 VW 59 6 —_— 6.2 65.8 —_— 74.0 54.0 B2 — 464 3 63.4
4 2483 906 H 55.0 —_— 6.2 61.2 —_— 74.0 54.0 128 ——— 348 .3 12.4

Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain

QF-QP15-03 R101 Rev.0
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Test mode : 802.11n(HT40), Lowest channel
(Test frequency range : 2 310 MHz — 2 390 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Lid. <<CTK Co, Lid. >> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode T N40_2_BE1
[dB(uv/m)]
120 A A T ! T T 7 | <BE_2310-2390>
PP < N O O N Limit(PK)
E L [ [ T T ] ke Limit(AV)
E 1 | | 1 | 1 | | 1 1 1 | | 1 <MN40_2 BE1>
100 F I IR T o ! /%%E‘ Spectrum(H.AV)
90 f—— e ] — e Spectrum(H,PK)
Co | l l ' | l l | | | l éﬁl Ll i — SDeCtTUF’ﬂ{V.AV}
B0 F—— — T e T I T Spectrum(V,PK)
E— —— ] — i //,» Lo Suspected Item(H)
N Suspected ltem(V)
[ S N N O I AR O I A B i Sl A
) 1 I I I —=—  Final ltem .
- — T T T T T T T T T T T |‘/ : : : : —— Final ltem(V,PK)
50 f—+ R R e o N Final ltem(V,AV)
- I 1 I I 1 I ) I I 1 1 1 I I 1 I I I
40 = — — T —
30 e
20 f——! — — T —
10 e e
O: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2310,00 2325.00 2350.00 2375.00 2400,00 242500
Frequency [MHz]
Final Result
No. Freguency (P) Reading Reading o.f Resul t Result Limit Limit Margin Margin Height Angle
- PK AV i i { AV = AN P AV
[MHz] [dB{uV)] [dB(uwV)] [dB(1/m}] [dB{uV/m)] [dB{uV/m)] [dB(uW/m)] [dB(uV/m)] [dB] [dB] [cm] [deg]
1 2382953 H — _— 40.8 6.2 = — 47 .0 74.0 54.0 —_— 7.0 224 2 0.1
2 23BE 18 OV — _— 43.8 6.2 — 50.0 74.0 54.0 —_— 4.0 356 6 0.0
3 23B I35 H 53.8 —— 6.2 60.0 —_— 74.0 54.0 Mo —- 100.0 1271
4 23BO034 VW 56 .6 —— 6.2 62.8 —_— 74.0 54.0 nz2 ——— 3B E V56
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

W N
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss - Amp Gain
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Test mode : 802.11n(HT40), Highest channel
(Test frequency range : 2 483.5 MHz — 2 500 MHz)

The requirements are :

X Complies
Test Data
CTK Co., Ltd. <<CTK Co. Ltd.>> KGY
3m Chamber
Model Name Model Type
Manufacturer :
Mode : N4Q_2_BEZ2
[dB(uv/m)]
120 g : : : : : <BE_2483.5-2500>
F ! | ! ! ! — Limit(RMS)
- — ! ! ! <N40_2_BEZ>
00 B ; ! : : Spectrum(H,AV)
EV : \\ : | : ——— Spectrum(H.PK)
80 | : : : I i Spectrum(V,AY)
g i i ‘Q\:’\ : ! —— Spectrum(V,PK)
= ; | ' ; ; Suspected ltem(H)
- = ! ! \\ i Suspected ltem(V)
> 60E i . i —&— Final ltem(H.PK)
~ o I ! ! : 's Final Item(H,AV)
50 E : . : = Final ltem(V,PK)
P i i i i —— Final ltem(V,AV)
o0 f— : : :
20 fF—— : : :
10 F—r l l :
O E 1 1 1 1
2450.00 2460.00 2470.00 2480.00 2490,00 2500.00
Frequency [MHz]
Fimal Result
No. Freguency (P) Reading Reading o.f Reaul t Result Limit Limit Margin Margin Height Angle
{ AV g AV P AV P ]
[MHz] [dB{uV)] [dB(uV)] [dB{1/m)] [dB{uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [deg]
1 2483.738 V — — 44 9 6.2 = 51 74.0 54.0 —_— 2.4 208 0.1
2 2485113 H 54 6 —_— 6.2 60.8 —_— 74.0 54.0 3.2 — 3452 2843
3 24BB.444 ¥ 59.3 e 6.3 65.6 — 74.0 54.0 B4 — 464 .3 58.7
4 2482 484 H — — 40.8 6.3 - — 47 1 74.0 54.0 e 6.9 3452 1228
Remarks

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Z axis), lie-down position(X,Y axis). The worst emission was found in
stand-up position(Z axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss - Amp Gain
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4.6 AC Conducted Emissions

A radio apparatus that is designed to be connected to the public utility (AC) power line shall
ensure that the radio frequency voltage, which is conducted back onto the AC power line on
any frequency or frequencies within the band 150 kHz-30 MHz, shall not exceed the limits.

Instrument Settings

IF Band Width: 9 kHz

Test Procedures

ANSI C63.10-2013 - Section 6.2.2

The EUT was placed on a non-metallic table 0.8 m above the metallic, grounded floor

and 0.4 m from the reference ground plane wall. The distance to other metallic surfaces
was at least 0.8 m.
Amplitude measurements were performed with a quasi-peak detector and an average

detector.

Limit

Conducted Limit (dBuV)

Frequency
(MH2) Quasi-peak Average™>
0.15~ 0.5 66 to 56%* 56 to 46*
0.5~5 56 46
5~ 30 60 50

* The level decreases linearly with the logarithm of the frequency.
** A linear average detector is required.

Test Results

The requirements are:

X Complies

Test mode : 802.11b, Lowest channel(Worst case)

Frequency Measured Data Margin Remark
[MHZz] [dBuV] [dB]
24.005 30.2 29.8 Quasi-peak
24.023 27.0 23.0 Average
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Test Data
[LINE]
80T
70T
60T
= 50T
@“ L
= 40T
@
a L
|
30T
L
207 L
10T P 4
] I I ——— f f —t —— I
150k 300 400500  8001M 2M 3M 4aM5s5M6E & 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
{MHz) (dBp\v) Time (kHz} (dB) (dB) (dBpV)
(ms)
1.999500 8.3 [ 1000.0 9.000 | On L1 9.8 47.7 56.0
4.407000 9.7 [ 1000.0 9.000 | On L1 9.9 46.3 56.0
12.003000 20.4 | 1000.0 9,000 | On L1 9.9 9.6 G0.0
24.004500 26.9 | 1000.0 9.000 | On L1 10.1 331 G0.0
Final Result 2
Frequency | CAverage | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
{MHz) (dBpv) Time {kHz) (dB) (dB) (dBuv)
(ms)
4.510500 8.9( 1000.0 9.000 [ On L1 9.9 371 46.0
12.003000 15.1 [ 1000.0 9.000 [ On L1 9.9 34.9 50.0
16.786500 15.5 1000.0 9.000 [ On L1 10.0 .G 50.0
24.022500 23.6 [ 1000.0 9.000 [ On L1 101 26.4 50.0
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[NEUTRAL]
BoT
10T
60T
_\ |
= 50T
a 4+
=
£ 40T
a
E -
30T . 4
i I
201 *
»
i ¢
10 ¢
0 f f ——— f f —+—+— |
150k 300 400500 8001M M iM 4M5M 6 g 10M 200 30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin | Limit
{MHz) (dBpV) Time (kHz) (dB) (dB) (dBpV)
(ms)
1.378500 8.0 | 1000.0 9.000 | On N 9.8 48.0 56.0
4911000 13.5 [ 1000.0 9.000 | On N 9.9 42.5 56.0
12.003000 22.1 | 1000.0 9.000 | On N 9.9 37.8 60.0
15.193500 17.6 [ 1000.0 9.000 | On N 9.9 42.4 G0.0
19.441500 23.3 | 1000.0 9.000 | On N 10.1 36.7 60.0
24004500 30.2 | 1000.0 9.000 [ On N 10.1 29.8 60.0
Final Result 2
Frequency | CAverage | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
{MHz) (dBpv) Time (kHz) (dB) (dB) (dBpv)
(ms})
4.911000 8.7 [ 1000.0 9.000 [ On N 8.9 36.3 46.0
6.900000 12.2 | 1000.0 9.000 { On N 9.9 37.8 50.0
12.003000 16.8 | 1000.0 9.000 { On N 9.9 33.2 50.0
15.193500 15.7 | 1000.0 9.000 { On N 9.9 3.3 50.0
19.306500 21.7 | 1000.0 9.000 { On N 10.1 28.3 50.0
24.022500 27.0 ] 1000.0 9.000 [ On N 10.1 23.0 50.0
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5. APPENDIX A — Test Equipment Used For Tests

Name of Equipment Manufacturer Model No. Serial No. Cal Date Due Date
1 | Signal Analyzer Agilent N9020A US46470483 2021-02-16 | 2022-02-16
2 | Signal Generator Rohde & Schwarz SMB100A 175528 2021-04-12 | 2022-04-12
3 | EMI Test Receiver Rohde & Schwarz ESCI7 100814 2020-10-20 | 2021-10-20
4 | Bilog Antenna SCHAFFNER CBL6111C 2551 2021-03-22 | 2023-03-22
5 | Active Loop Antenna SCHWARZBECK FMZB 1513 1513-126 2020-05-20 | 2022-05-20
6 | 6dB Attenuator BIRD 5W 6dB 1744 2020-12-16 | 2021-12-16
7 | 6dB Attenuator Rohde & Schwarz DNF 272.4110.50-2 2020-10-23 | 2021-10-23
8 | AMPLIFIER SONOMA 310 291721 2021-01-22 | 2022-01-22
9 | EMI Test Receiver Rohde & Schwarz ESU40 100336 2021-01-12 | 2022-01-12
10 | Preamplifier Agilent 8449B 3008A02011 2020-11-30 | 2021-11-30
11 Rr‘]’febr:ﬁamdged Guide ETS-Lindgren 3117 00154525 2019-10-14 | 2021-10-14
12 | Horn Antenna SCHWARZBECK BBHA9170 00967 2020-05-25 | 2022-05-25
13 | Band Reject Filter Micro Tronics BRM50702 G444 2020-10-14 | 2021-10-14
14 | DC Power Supply HP E3632A KR75301278 2020-07-23 | 2021-07-23
15 gjs;glrac"ing DC Power -Icir?gtvrvlfrr'ldeﬂes:cmc 6303D 711196 2021-01-14 | 2022-01-14

o.,Ltd.
16 | Low Noise Amplifier TESTEK TK-PA1840H 200115-L 2021-05-21 | 2022-05-21
17 | LISN Rohde & Schwarz ENV216 101235 2021-01-12 | 2022-01-12
18 | EMI Test Receiver Rohde & Schwarz ESCI3 100032 2021-01-15 | 2022-01-15
Cable Manufacturer Model No. Serial No. Check Date

1 | RF Cable Canare Corporation L-5D2W N/A 2020-10-20
2 | RF Cable Junkosha Inc. MWX221 20055321 2021-06-02
3 | RF Cable HUBER+SUHNER SUCOFLEX 102 | MY073/2 2021-02-20
4 | RF Cable HUBER+SUHNER SUCOFLEX 102 | MY4728/2 2021-02-20
5 | RF Cable HUBER+SUHNER SUCOFLEX 104 | MY27558/4 2021-02-20
6 | RF Cable HUBER+SUHNER SUCOFLEX 104 | N/A 2021-02-20
7 | RF Cable HUBER+SUHNER SUCOFLEX 104 | MY27573/4 2021-02-20
8 | RF Cable HUBER+SUHNER SUCOFLEX 106 | N/A 2021-02-20
9 | RF Cable HUBER+SUHNER SUCOFLEX 102 | 803010/2 2021-02-20
10 | RF Cable HUBER+SUHNER SUCOFLEX 102 | 803742/2 2021-02-20
11 | RF Cable HUBER+SUHNER SUCOFLEX 102 | MY4728/2 2021-02-20
QF-QP15-03 R101 Rev.0




